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APPLICANT : BLU Products, Inc.

EQUIPMENT : Smart Phone

BRAND NAME . BLU

MODEL NAME : S5

FCCID - YHLBLUSS5

STANDARD : 47 CFR Part 2, 22(H), 27(L), 27(M)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Jun. 27, 2018 and completely tested on Jul. 15, 2018. We,
Sporton International (Shenzhen) Inc., would like to declare that the tested sample has been
evaluated in accordance with the procedures given in ANSI C63.26-2015 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (Shenzhen) Inc., the test report shall not be reproduced

exceptin full.
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SUMMARY OF TEST RESULT

Rep_ort FCC Rule Description Limit Result| Remark
Section
§2.1046 Conducted Output Power Reporting Only PASS -
Effective Radiated Power
§22.913(a)(5) (Band 5) ERP < 7 Watt
3.4 §24.232(c) Equivalent Isotropic Radiated Power
§27.50()(2) (Band 7) EIRP < 2Watt
Equivalent Isotropic Radiated Power
§27.50(d)(4) (Band 4) EIRP < 1Watt
3.5 §24.232(d) Peak-to-Average Ratio <13 dB PASS -
3.6 §2.1049 Occupied Bandwidth Reporting Only PASS -
§2.1051
§22.917(a) Cond”CteczBB;n” ff;igir':gegsuremem < 43+10l0g10(P[Watts])
3.7 §27.53(h) PASS -
Conducted Band Edge Measurement
§27.53(m)(4) (Band 7) §27.53(m)(4)
§2.1051 . _—
§22.917(a) Cond“(‘;:g dsi’)“{g’:rf dEE:;“SS'O” < 43+10log10(P[Watts])
3.8 §27.53(h) PASS -
§2.1051 Conducted Spurious Emission
§27.53(m)(4) (Band 7) < 55+10logio(P[Watts])
§§22;%5555 < 2.5 ppm for Part 22
s |-
824.235 P g Within Authorized Band
§27.54
§2.1053 . . - Lo
§22.917(a) Rad'?S:nipéf)r'(%u:ngrg)'ss'on < 43+10l0gso(P[Watts]) 1Ugng$r d'gn t
4.4 §27.53(h) Pass | 1ot R
§2.1053 Radiated Spurious Emission '
101 P MH
§27.53(m)(4) (Band 7) < 55+10logio(P[Watts]) z
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1 General Description
1.1 Applicant

BLU Products, Inc.
10814 NW 33rd St # 100 Doral, FL 33172, USA

1.2 Manufacturer
BLU Products, Inc.

10814 NW 33rd St # 100 Doral, FL 33172, USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Smart Phone
Brand Name BLU

Model Name S5

FCCID YHLBLUSS5

GSM/GPRS/EGPRS/WCDMA/HSPA/HSPA+/LTE
EUT supports Radios application WLAN 2.4GHz 802.11b/g/n HT20
Bluetooth BR/EDR/LE

Conducted: 867400020316612

IMEI Code Radiation: 867400020316612

HW Version FS099 -MB-V0.2

SW Version BLU_S0480LL_V8.1.G.05.05_GENERIC_27-08-2018

EUT Stage Identical Prototype
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1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

LTEBand 4: 1710.7 MHz ~ 1754.3 MHz

Tx Frequency LTEBand 5: 824.7 MHz ~ 848.3 MHz
LTEBand 7: 2502.5 MHz ~ 2567.5 MHz
LTEBand 4: 2110.7 MHz ~ 2154.3 MHz

Rx Frequency LTEBand 5: 869.7 MHz ~ 893.3 MHz
LTEBand 7: 2622.5MHz ~ 2687.5 MHz
LTEBand 4: 1.4MHz/3MHz/5MHz/10MHz /15MHz / 20MHz
Bandwidth LTEBand 5: 1.4MHz/3MHz/5MHz/10MHz
LTEBand 7: 5MHz/ 10MHz / 15MHz / 20MHz
LTEBand 4: 22.65 dBm

LTEBand 5: 22.72 dBm

Maximum Output Power to

Antenna LTE Band 7: 22.02 dBm
LTE Band 4 : -1.20 dBi
Antenna Gain LTEBand 5: -1.20dBi
LTE Band 7: -1.50 dBi
Type of Modulation QPSK/16QAM

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
LTE Band 4 QPSK 16QAM
BW Frequency Em_ission Frequency Maximum Em_ission Frequency Maximum
(MH2) Range Designator | Tolerance EIRP(W) Designator Tolerance EIRP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm)
1.4 1710.7 ~1754.3 1M09G7D - 0.1349 IM10W7D - 0.1276
3 1711.5 ~1753.5 2M73G7D - 0.1337 2M75W7D - 0.1343
1712.5~1752.5 4M50G7D - 0.1346 4M51W7D - 0.1315
10 1715.0 ~1750.0 9M03G7D 0.0125 0.1309 9MO7W7D - 0.1337
15 1717.5~1747.5 13M5G7D - 0.1297 13M5W7D - 0.1349
20 1720.0 ~1745.0 18M5G7D - 0.1396 18M7W7D - 0.1327
LTE Band 5 QPSK 16QAM
BW Frequency Em_ission Frequency Maximum Em_ission Frequency Maximum
(MH2) Range Designator | Tolerance ERP(W) Designator Tolerance ERP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm)
1.4 824.7 ~ 848.3 1M10G7D - 0.0847 1IM10W7D - 0.0769
3 825.5~847.5 2M78G7D - 0.0793 2M77W7D - 0.0805
5 826.5 ~ 846.5 4M52G7D - 0.0817 4M50W7D - 0.0820
10 829.0 ~ 844.0 9MO07G7D 0.0151 0.0865 9MO01IW7D - 0.0815
LTE Band 7 QPSK 16QAM
BW Frequency Em_ission Frequency Maximum Em.ission Frequency Maximum
(MH2) Range Designator | Tolerance EIRP(W) Designator | Tolerance EIRP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm)
5 2502.5 ~ 2567.5 4M50G7D - 0.1079 4M48WT7D - 0.1114
10 2505.0 ~ 2565.0 9M13G7D 0.0041 0.1091 9MO7W7D - 0.1117
15 2507.5 ~ 2562.5 13M5G7D - 0.1079 13M5W7D - 0.1079
20 2510.0 ~ 2560.0 18M5G7D - 0.1127 18M5W7D - 0.1107
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1.7 Testing Location

Sporton International (Shenzhen) Inc. is accredited to ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600156-0) and the FCC designation No. are CN5018 and
CN5019.

Test Site Sporton International (Shenzhen) Inc.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan Shenzhen

City Guangdong Province 518055 China

Test Site Location
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

Sporton Site No. FCC Test Firm Registration No.
Test Site No.
THO1-SZ 251365
Test Site Sporton International (Shenzhen) Inc.

No. 3 Bldg the third floor of south, Shahe River west, Fengzeyuan Warehouse,

Test Site Location | Nanshan District Shenzhen City Guangdong Province 518055 China
TEL: +86-755-3320-2398

Sporton Site No. FCC Test Firm Registration No.
Test Site No. 03CHO01-sz
577730
03CH03-SZ

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 27(L), 27(M)

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

‘ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas License Digital Systems v03rO1 with maximum output power.
Radiated measurements are performed by rotating the EUT in three different orthogonal test planes to

find the maximum emission.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 | 15 20 QPSK | 16QAM [64QAM | 1 Half | Full L M H
4 \% \ \% \% \% \Y \ \% \% \ Y Y Y \% Y
Max.
Output 5 \% \Y \% \% - - \ \% \% \ Y Y Y \% Y
Power
7 - - \% \% \% \Y \ \% \% \ Y Y Y \% Y
4 \Y \Y \Y \Y \Y Y Y \Y Y
Peak-to-Av
. 5 \ - - \ Y Y \ v v % v
erage Ratio
7 - - Y \ Y Y \ \ \ v \
4 v \ v v v \ v \ \ v v % v
26dB and
99% 5 v Y \ \ - - \ Y Y v v % v
Bandwidth
7 - - \ \ \ \Y Y \Y \Y \ \ \Y \
4 \% \ \ \ \ \Y \ \Y \Y \ \ \ \
Conducted
5 \Y \Y \ \ - - Y \Y \Y Y \ \ \
Band Edge
7 - - \ \ \ \Y Y \Y \Y Y \ \ \
4 % \ v v v \ v Y Y v v % v
Conducted
Spurious 5 \Y v v v - - v Y Y v v v v
Emission
7 - - \ Y Y Y \ \Y \Y \ Y v Y
4 Y \ Y v
Frequenc
, - v 5 v - - v v %
Stability
7 - - \ Y \ Y
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Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 & 5 10 15 20 | QPSK |16QAM [64QAM | 1 | Half | Full L M H
4 % v v v v v v v v v - - Y v \
E.R.P/
5 \ Y \Y \Y - - \Y \ \Y \Y - - Y Y Y
E.LR.P
7 - - \Y \Y \Y \Y \Y \ \Y \Y - - % Y %
. 4 \ Y \Y \Y \Y \Y \Y - - \ - - - Y
Radiated
Spurious 5 \Y v \% \Y - - \Y - - v - - - v
Emission
7 - - \Y Y Y \Y \Y - - v - - - v
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.
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2.2 Connection Diagram of Test System

Systam BT
Simulaior AP router Motebook GPS Station Earphona
-
i EUT
Source Moletoak
Cradia Eamphone Pod WLAN AP Maonitor

This-example 5 conneclion diagram of EUT test configurahions.
For detail, pleasa miler to st mode configumalion and setup pholographs for each tes) lem

2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model No. FCC ID |Data Cable Power Cord

1. |LTE Base Anritsu MT8820C NA  |NA Unshielded, 1.8 m
Station

2. |Earphone Apple MC690ZP/A N/A Shielded, 1.0m |N/A

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 5.0 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5.0+10=15.0 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 4 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20050 20175 20300

20 Frequency 1720 1732.5 1745
Channel 20025 20175 20325

15 Frequency 1717.5 1732.5 1747.5
Channel 20000 20175 20350

10 Frequency 1715 1732.5 1750
Channel 19975 20175 20375

> Frequency 1712.5 1732.5 1752.5
Channel 19965 20175 20385

> Frequency 1711.5 1732.5 1753.5
Channel 19957 20175 20393

L4 Frequency 1710.7 1732.5 1754.3

LTE Band 5 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20450 20525 20600
10 Frequency 829 836.5 844
Channel 20425 20525 20625
> Frequency 826.5 836.5 846.5
Channel 20415 20525 20635
° Frequency 825.5 836.5 847.5
Channel 20407 20525 20643
4 Frequency 824.7 836.5 848.3
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LTE Band 7 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20850 21100 21350
20 Frequency 2510 2535 2560
Channel 20825 21100 21375
o Frequency 2507.5 2535 2562.5
Channel 20800 21100 21400
10 Frequency 2505 2535 2565
Channel 20775 21100 21425
> Frequency 2502.5 2535 2567.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

System Simulatm

|

EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and

Conducted Spurious Emission

Power Divider

System Simulator -

Jifese

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulatar

|

EUT

Thermal Chamiber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1 Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for LTE Band 5.

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 7.

The EIRP of mobile transmitters must not exceed 1 Watts for LTE Band 4.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2. The transmitter output port was connected to the system simulator.

3. Set EUT at maximum power through the system simulator.

4.  Select lowest, middle, and highest channels for each band and different modulation.

5. Measure and record the power level from the system simulator.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13
dB.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2.3.4 (CCDF).

2. The EUT was connected to spectrum and system simulator via a power divider.

3. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

4. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

5. Record the deviation as Peak to Average Ratio.
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3.6 Occupied Bandwidth

3.6.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log,o(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53 (h)

For operations in the 1710 — 1755 MHz band, the FCC limit is 43 + 10log;o(P[Watts]) dB below the
transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1IMHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.
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3.7.2 Test Procedures

The testing follows ANSI C63.26 section 5.7

The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

N o g~ wDdhE

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8. Checked that all the results comply with the emission limit line.
Example:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.
9. For LTE Band 7 the other 40 dB, and 55 dB have additionally applied same calculation above.

Sporton International (Shenzhen) Inc. Page Number 119 of 25
TEL : +86-755-8637-9589 Report Issued Date : Aug. 28, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCC ID : YHLBLUS5 Report Template No.: BU5-FGLTE Version 2.0



=amanas. FCC RF Test Report Report No. : FG862706B

3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7:

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4. The middle channel for the highest RF power within the transmitting frequency was measured.

5. The conducted spurious emission for the whole frequency range was taken.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

7.  Setspectrum analyzer with RMS detector.

8.  Taking the record of maximum spurious emission.

9. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
10. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
11. ForBand 7
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [65+ 10log(P)] (dB)
= [30+ 10log(P)] (dBm) - [55+ 10log(P)] (dB)

=-25dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1. The testing follows ANSI C63.26 section 5.6.4

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3.  With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

4.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows ANSI C63.26 section 5.6.5
The EUT was placed in a temperature chamber at 20£5°C and connected with the system
simulator.

3.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value for
other than hand carried battery equipment.

4.  For hand carried, battery powered equipment, reduce the primary ac or dc supply voltage to the

battery operating end point, which shall be specified by the manufacturer.

5.  The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

oo
o5
System Simulator Spectrum Analyzer | Receiver
4.2.2 For radiated test above 1GHz
RX Antenna
| ant. feed [
i point

- ' Spectrum Analyzer | Receiver
Sy=stem Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI C63.26.
The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.5

2.  The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

6. During the measurement, the system simulator parameters were set to force the EUT

transmitting at maximum output power.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

9. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm) = EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.

13. ForBand 7:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

Sporton International (Shenzhen) Inc. Page Number 1 23 0f 25
TEL : +86-755-8637-9589 Report Issued Date : Aug. 28, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCC ID : YHLBLUS5 Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer |Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum - Jul. 08, 2018~ Conducted
Analyzer R&S FSV40 101078 9kHz~40GHz Apr. 19, 2018 Jul. 14, 2018 Apr. 18, 2019 (TH01-52)
DC Power AnritsuGPS- Jul. 08, 2018~ Conducted
Supply GWINSTEK 3030D EM882636 Max 30V Apr.19, 2018 Jul. 14, 2018 Apr.18, 2019 (TH01-52)
Thermal Ten Billion o Jul. 08, 2018~ Conducted
Chamber Hongzhangroup LP-150U | H2014081803 -40~+150°C Jul. 20, 2017 Jul. 14, 2018 Jul. 19, 2018 (THO1-S2)
EMI Test Agilent NOO3BA | MY52260185 | 20Hz~26.5GHz |Apr. 19, 2018| Jul. 15,2018 | Apr.18, 2019 |  Radiation
Receiver&SA 9 : pr. 13, -1 pr.16, (03CHO01-S2)
. Radiation
Bilog Antenna TeseQ CBL6112D 35408 30MHz-2GHz Apr. 19, 2018 | Jul. 15, 2018 | Apr. 18, 2019 (03CH01-52)
Double Ridge N Radiation
Horn Antenna SCHWARZBECK|BBHA9120D| 9120D-1355 1GHz~18GHz Mar. 29, 2018| Jul. 15, 2018 |Mar. 28, 2019 (03CH01-S2)
SHF-EHF Horn|  com-power AH-840 101071 18Ghz-40GHz |Mar.30, 2018 | Jul. 15,2018 |Mar.29, 2019 (Og‘gﬂggf’gz)
o Radiation
LF Amplifier Burgeon BPA-530 102209 0.01~3000Mhz | Apr. 19, 2018 Jul. 15, 2018 | Apr.18, 2019 (03CH01-S2)
- AMF-7D-00 Radiation
HF Amplifier MITEQ 101800-30-1 1707137 1GHz~18GHz Oct.19, 2017 | Jul. 15, 2018 | Oct 18, 2018 (03CH01-52)
OP-R
o Radiation
HF Amplifier KEYSIGHT 83017A MY53270104 | 0.5GHz~26.5Ghz | Oct.19, 2017 | Jul. 15,2018 | Oct 18, 2018 (03CHO01-SZ
. TTA1840-35 Radiation
HF Amplifier MITEQ HG 1871923 18GHz~40GHz | Jul.30.2017 | Jul. 15,2018 | Jul.30.2018 (03CH01-52)
AC Power Radiation
Source Chroma 61601 616010001985 N/A NCR Jul. 15, 2018 NCR (03CH01-52)
Turn Table EM EM1000 N/A 0~360 degree NCR Jul. 15, 2018 NCR (Osgﬁ;ggf’é‘z)
Antenna Mast EM EM1000 N/A 1m-4m NCR Jul. 15, 2018 NCR (Osgﬁ;ggf’é‘z)
EXA Spectrum _ . Radiation
Anaiyzer KEYSIGHT N9010A MY55150246 10Hz~44GHz; Apr. 19, 2018| Jul. 15, 2018 | Apr. 18, 2019 (03CH03-S2)
Bilog Antenna TeseQ CBL6112D 35408 30MHz-2GHz | Apr. 19, 2018 Jul. 15, 2018 |Apr. 18, 2019 (ogéﬂgg?gz)
Double Ridge _ Radiation
Horn Antenna SCHWARZBECK|BBHA9120D| 9120D-1355 1GHz~18GHz Mar. 29, 2018| Jul. 15, 2018 |Mar. 28, 2019 (03CH03-52)
Radiation
SHF-EHF Horn|  com-power AH-840 101071 18Ghz-40GHz [Mar. 30, 2018 Jul. 15, 2018 [Mar. 29, 2019 (03CH03-S2)
- Radiation
Amplifier Burgeon BPA-530 102210 0.01Hz ~3000MHz | Oct. 19, 2017| Jul. 15, 2018 |Oct. 18, 2018 (03CH03-S2)
- Agilent _ Radiation
Amplifier Technologies 83017A MY39501302 | 500MHz~26.5GHz [Dec. 27, 2017 Jul. 15, 2018 [Dec. 26, 2018 (03CH03-S2)
i TTA1840-35 Radiation
HF Amplifier MITEQ HG 1871923 18GHz~40GHz | Jul. 17,2017 | Jul. 15,2018 | Jul. 16, 2018 (03CHO03-S2)
AC Power Radiation
Source Chroma 61601 616010001985 N/A NCR Jul. 15, 2018 NCR (03CH03-S2)
Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR Jul. 15, 2018 NCR (03CH03-52)
Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR Jul. 15, 2018 NCR (03CH03-52)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz) 03CH01-SZ

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

2.5dB

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz) 03CH01-SZ

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

3.5dB

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz) 03CH01-SZ

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

4.0dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz) 03CH03-SZ

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

3.0dB

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz) 03CH03-SZ

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

3.6dB

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz) 03CH03-SZ

Measuring Uncertainty for a Level of 3.8dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

LTE Band 4 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 22.53 22.65 22.45
20 1 49 22.39 2241 22.31
20 1 99 22.27 22.30 22.24
20 50 0 QPSK 21.96 22.00 21.91
20 50 24 21.93 21.96 21.85
20 50 50 21.85 21.91 21.71
20 100 0 21.88 21.93 21.76
20 1 0 22.42 22.10 22.05
20 1 49 22.43 22.06 21.99
20 1 99 22.34 21.97 21.94
20 50 0 16-QAM 21.01 21.07 20.85
20 50 24 20.97 20.84 20.90
20 50 50 20.94 20.80 20.98
20 100 0 21.02 20.88 20.85
15 1 0 22.27 22.33 22.25
15 1 37 22.30 22.26 22.26
15 1 74 22.18 22.18 22.26
15 36 0 QPSK 21.83 21.93 21.95
15 36 20 21.81 21.90 21.95
15 36 39 21.93 21.89 21.81
15 75 0 21.87 21.89 21.85
15 1 0 22.43 22.47 22.43
15 1 37 22.40 22.47 22.44
15 1 74 22.36 22.36 22.50
15 36 0 16-QAM 20.97 20.81 20.79
15 36 20 20.98 20.80 20.93
15 36 39 20.96 20.80 20.88
15 75 0 21.02 20.82 20.99
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.26 22.30 22.37
10 1 25 22.30 22.27 22.36
10 1 49 22.28 22.23 22.32
10 25 0 QPSK 21.82 21.97 21.93
10 25 12 21.76 21.82 21.93
10 25 25 21.85 21.85 21.82
10 50 0 21.93 21.81 21.91
10 1 0 22.42 22.46 22.42
10 1 25 22.37 22.46 22.33
10 1 49 22.35 22.37 22.12
10 25 0 16-QAM 20.94 20.85 21.16
10 25 12 20.91 20.79 21.16
10 25 25 20.86 20.77 21.21
10 50 0 20.88 20.79 20.97
5 1 0 22.24 22.44 22.33
5 1 12 22.30 22.49 22.34
5 1 24 22.26 22.44 22.39
5 12 0 QPSK 21.75 21.99 21.95
5 12 7 21.95 21.92 21.96
5 12 13 21.91 21.93 22.00
5 25 0 21.88 21.95 21.92
5 1 0 22.39 21.93 21.98
5 1 12 22.39 21.91 21.98
5 1 24 22.37 21.91 21.96
5 12 0 16-QAM 20.93 20.84 21.04
5 12 7 20.96 20.86 21.07
5 12 13 20.98 20.93 21.06
5 25 0 20.91 21.04 21.20

Sporton International (Shenzhen) Inc. Page Number : A2 of A102
TEL : +86-755-8637-9589 Report Issued Date : Aug. 28, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCCID : YHLBLUSS



=amanas. FCC RF Test Report Report No. : FG862706B

LTE Band 4 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 22.38 22.43 22.33
3 1 8 22.36 22.46 22.29
3 1 14 22.37 22.39 22.26
3 8 0 QPSK 21.96 22.01 21.94
3 8 4 21.93 21.96 21.88
3 8 7 21.90 21.94 21.99
3 15 0 21.85 21.90 21.95
3 1 0 22.36 22.10 22.47
3 1 8 22.31 22.11 22.48
3 1 14 22.38 22.08 22.47
3 8 0 16-QAM 21.08 21.00 21.19
3 8 4 20.97 20.93 21.18
3 8 7 21.08 20.97 21.20
3 15 0 21.00 20.91 21.12
1.4 1 0 22.26 22.26 22.27
1.4 1 3 22.30 22.27 22.25
1.4 1 5 22.34 2231 22.23
1.4 3 0 QPSK 22.41 22.46 22.46
1.4 3 1 22.36 22.50 22.48
1.4 3 3 22.42 22.42 22.44
1.4 6 0 21.86 21.94 21.91
1.4 1 0 21.88 22.07 21.99
1.4 1 3 21.79 22.20 22.06
1.4 1 5 21.87 22.26 22.01
1.4 3 0 16-QAM 22.16 22.18 22.14
1.4 3 1 22.15 22.18 22.15
1.4 3 3 22.14 22.11 22.16
1.4 6 0 20.80 20.58 20.88
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LTE Band 5 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.72 22.59 22.50
10 1 25 22.52 22.42 22.37
10 1 49 22.40 22.36 22.31
10 25 0 QPSK 21.98 21.96 21.94
10 25 12 21.81 21.77 21.70
10 25 25 21.78 21.66 21.61
10 50 0 21.90 21.86 21.82
10 1 0 22.42 22.43 22.45
10 1 25 22.46 22.42 22.42
10 1 49 22.37 22.44 22.33
10 25 0 16-QAM 20.89 20.85 20.84
10 25 12 20.85 20.88 20.89
10 25 25 20.68 20.82 20.90
10 50 0 20.94 20.81 20.88
5 1 0 22.40 22.39 2231
5 1 12 22.47 22.38 22.34
5 1 24 22.45 22.39 22.25
5 12 0 QPSK 21.95 21.97 21.86
5 12 7 21.88 22.03 21.94
5 12 13 22.08 21.87 21.87
5 25 0 21.92 22.04 21.93
5 1 0 22.47 2241 22.37
5 1 12 22.49 22.44 22.36
5 1 24 22.46 22.42 22.33
5 12 0 16-QAM 20.94 20.88 20.94
5 12 7 20.96 20.90 20.87
5 12 13 20.91 20.90 20.85
5 25 0 20.94 20.84 20.88
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LTE Band 5 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 22.31 22.29 22.34
3 1 8 22.34 22.24 22.33
3 1 14 22.25 22.32 22.27
3 8 0 QPSK 21.86 21.87 21.85
3 8 4 21.94 22.00 22.00
3 8 7 21.87 21.96 21.95
3 15 0 21.93 22,01 21.96
3 1 0 22.37 22.40 21.89
3 1 8 22.36 2241 21.85
3 1 14 22.33 22.39 21.80
3 8 0 16-QAM 20.94 20.90 20.98
3 8 4 20.87 20.97 21.00
3 8 7 20.85 20.93 20.95
3 15 0 20.88 20.94 20.98
1.4 1 0 22.46 22.30 22.13
1.4 1 3 22.50 22.32 22.12
1.4 1 5 22.46 22.29 22.23
1.4 3 0 QPSK 22.52 22.53 22.40
1.4 3 1 22.58 22.57 22.46
1.4 3 3 22.63 22.62 22.43
1.4 6 0 22.00 21.95 21.81
1.4 1 0 22.05 21.87 21.92
1.4 1 3 22.10 21.93 21.79
1.4 1 5 22.03 21.94 21.80
1.4 3 0 16-QAM 22.18 22.08 22.00
1.4 3 1 22.21 22.04 21.96
1.4 3 3 22.20 22.04 21.97
1.4 6 0 20.74 20.75 20.69
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LTE Band 7 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 21.94 22.02 21.82
20 1 49 21.86 21.96 21.74
20 1 99 21.71 21.73 21.68
20 50 0 QPSK 21.57 21.62 21.53
20 50 24 21.48 21.50 21.44
20 50 50 21.43 21.46 21.32
20 100 0 21.48 21.59 21.45
20 1 0 21.88 21.88 21.81
20 1 49 21.87 21.92 21.84
20 1 99 21.83 21.86 21.94
20 50 0 16-QAM 20.02 19.95 19.96
20 50 24 20.00 20.06 19.90
20 50 50 19.97 19.86 20.07
20 100 0 20.03 19.93 19.98
15 1 0 21.76 21.73 21.54
15 1 37 21.83 21.77 21.62
15 1 74 21.78 21.74 21.67
15 36 0 QPSK 21.43 21.33 21.17
15 36 20 21.40 21.30 21.21
15 36 39 21.49 21.34 21.25
15 75 0 21.50 21.35 21.17
15 1 0 21.83 21.72 21.21
15 1 37 21.70 21.78 21.24
15 1 74 21.69 21.78 21.28
15 36 0 16-QAM 20.00 19.90 19.95
15 36 20 20.04 19.89 19.92
15 36 39 19.95 19.92 19.84
15 75 0 20.08 19.98 19.93
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LTE Band 7 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 21.83 21.58 21.46
10 1 25 21.88 21.61 21.50
10 1 49 21.86 21.62 21.57
10 25 0 QPSK 21.39 21.31 21.25
10 25 12 21.41 21.31 21.18
10 25 25 21.39 21.31 21.18
10 50 0 21.41 21.34 21.12
10 1 0 21.47 21.58 21.90
10 1 25 21.54 21.93 21.93
10 1 49 21.53 21.96 21.98
10 25 0 16-QAM 20.34 19.91 19.92
10 25 12 20.29 19.82 19.90
10 25 25 20.17 19.87 19.78
10 50 0 20.09 19.95 20.07
5 1 0 21.72 21.62 21.64
5 1 12 21.76 21.60 21.66
5 1 24 21.83 21.57 21.70
5 12 0 QPSK 21.46 21.32 21.28
5 12 7 21.43 21.49 21.18
5 12 13 21.49 21.28 21.29
5 25 0 21.52 21.27 21.32
5 1 0 21.69 21.60 21.32
5 1 12 21.79 21.60 21.33
5 1 24 21.68 21.97 21.32
5 12 0 16-QAM 20.17 20.00 20.09
5 12 7 20.12 19.99 20.03
5 12 13 20.10 20.05 20.02
5 25 0 20.06 19.82 20.25
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ERP/EIRP
LTE Band 4 (GT - LC = -1.20 dB) QPSK

Bandwidth 1.4M 3M 5M

channel 19957 | 20175 | 20393 | 19965 | 20175 | 20385 | 19975 | 20175 | 20375
anne

(Low) Mid) | (High) | (Low) (Mid) (High) | (Low) (Mid) (High)

Frequency

MH2) 1710.7 1732.5 1754.3 1711.5 1732.5 1753.5 1712.5 1732.5 1752.5

V4
Conducted | o) a5 | 9950 | 2248 | 2236 | 2246 | 2229 | 2230 | 2249 | 2234
Power (dBm)
Conducted

Power 0.1722 | 0.1778 | 0.1770 | 0.1722 | 0.1762 | 0.1694 | 0.1698 | 0.1774 | 0.1714
(Watts)

EIRP(ABm) | 21.16 | 2130 | 2128 | 2116 | 21.26 | 2109 | 2110 | 2129 | 21.14
EIRP(Watts) | 0.1306 | 0.1349 | 0.1343 | 0.1306 | 0.1337 | 0.1285 | 0.1288 | 0.1346 | 0.1300
LTE Band 4 (GT - LC = -1.20 dB) QPSK

Bandwidth 10M 15M 20M
chanmal 20000 | 20175 | 20350 | 20025 | 20175 | 20325 | 20050 | 20175 | 20300
anne
(Low) Mid) | (High) | (Low) (Mid) (High) | (Low) (Mid) (High)
Frequency
1715 1732.5 1750 1717.5 1732.5 1747.5 1720 1732.5 1745
(MHz)
Conducted | o556 | 9530 | 2237 | 2227 | 2233 | 2225 | 2253 | 2265 | 2245
Power (dBm)
Conducted
Power 0.1683 | 0.1698 | 0.1726 | 0.1687 | 0.1710 | 0.1679 | 0.1791 | 0.1841 | 0.1758
(Watts)
EIRP(dBm) | 21.06 | 2110 | 2117 | 2107 | 2113 | 2105 | 21.33 | 2145 | 21.25
EIRP(Watts) | 0.1276 | 0.1288 | 0.1309 | 0.1279 | 0.1297 | 0.1274 | 0.1358 | 0.1396 | 0.1334
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LTE Band 4 (GT - LC =-1.20 dB) 16QAM

Bandwidth 1.4M 3M

5M
channl 19957 | 20175 | 20393 | 19965 | 20175 | 20385 | 19975 | 20175 | 20375
anne
(Low) Mid) | (High) | (Low) Mid) | (High) | (Low) Mid) | (High)
Frequency
MH2) 1710.7 1732.5 1754.3 1711.5 1732.5 1753.5 1712.5 1732.5 1752.5
Z
Conducted | 51 a7 | 2006 | 2201 | 2231 | 2211 | 2248 | 2230 | 2193 | 21.98
Power (dBm)
Conducted
Power 0.1538 | 0.1683 | 0.1589 | 0.1702 | 0.1626 | 0.1770 | 0.1734 | 0.1560 | 0.1578
(Watts)

EIRP(dBm) 20.67 21.06 20.81 21.11 20.91 21.28 21.19 20.73 20.78
EIRP(Watts) | 0.1167 | 0.1276 | 0.1205 | 0.1291 | 0.1233 | 0.1343 | 0.1315 | 0.1183 | 0.1197

LTE Band 4 (GT - LC = -1.20 dB) 16QAM

Bandwidth 10M 15M

20M
- | 20000 20175 20350 20025 20175 20325 20050 20175 20300
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
MH2) 1715 1732.5 1750 1717.5 1732.5 1747.5 1720 1732.5 1745
z
Conducted
22.42 22.46 22.42 22.36 22.36 22.50 22.43 22.06 21.99
Power (dBm)
Conducted
Power 0.1746 0.1762 0.1746 0.1722 0.1722 0.1778 0.1750 0.1607 0.1581
(Watts)

EIRP(dBm) 21.22 21.26 21.22 21.16 21.16 21.30 21.23 20.86 20.79
EIRP(Watts) | 0.1324 | 0.1337 | 0.1324 | 0.1306 | 0.1306 | 0.1349 | 0.1327 | 0.1219 | 0.1199
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LTE Band 5 (GT - LC =-1.20 dB) QPSK

Bandwidth 1.4M 3M 5M

20407 20525 20643 20415 20525 20635 20425 20525 20625

Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
(MHz)
Conducted

22.63 22.62 22.43 22.34 22.24 22.33 22.47 22.38 22.34
Power (dBm)

Conducted

0.1832 | 0.1828 | 0.1750 | 0.1714 | 0.1675 | 0.1710 0.1766 | 0.1730 | 0.1714
Power (Watts)

ERP(dBm) 19.28 19.27 19.08 18.99 18.89 18.98 19.12 19.03 18.99

ERP(Watts) 0.0847 | 0.0845 | 0.0809 | 0.0793 | 0.0774 | 0.0791 | 0.0817 | 0.0800 | 0.0793

LTE Band 5 (GT - LC = -1.20 dB) QPSK

Bandwidth 10M
20450 20525 20600
Channel
(Low) (Mid) (High)
Frequency
829 836.5 844
(MHz)
Conducted
Power (dBm) 22.72 22.59 22.50
Conducted
Power (Watts) 0.1871 0.1816 0.1778
ERP(dBm) 19.37 19.24 19.15
ERP(Watts) 0.0865 0.0839 0.0822
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LTE Band 5 (GT - LC

=-1.20 dB) 16QAM

Bandwidth 1.4M 3M 5M
- | 20407 20525 20643 20415 20525 20635 20425 20525 20625
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
(MHz)
Conducted
22.21 22.04 21.96 22.36 22.41 21.85 22.49 22.44 22.36
Power (dBm)
Conducted 1 4 1663 | 01600 | 0.1570 | 0.1722 | 0.1742 | 0.1531 | 0.1774 | 0.1754 | 0.1722
Power (Watts)
ERP(dBm) 18.86 18.69 18.61 19.01 19.06 18.50 19.14 19.09 19.01
ERP(Watts) 0.0769 | 0.0740 | 0.0726 0.0796 | 0.0805 0.0708 0.0820 0.0811 | 0.0796
LTE Band 5 (GT - LC =-1.20 dB) 16QAM
Bandwidth 10M
20450 20525 20600
Channel
(Low) (Mid) (High)
Frequenc
d J 829 836.5 844
(MHz)
Conducted
Power (dBm) 22.46 22.42 22.42
Conducted
Power (Watts) 0.1762 0.1746 0.1746
ERP(dBm) 19.11 19.07 19.07
ERP(Watts) 0.0815 0.0807 0.0807
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LTE Band 7 (GT - LC =-1.50 dB) QPSK

Bandwidth 5M
20775 21100 21425
Channel - -
(Low) (Mid) (High)
Frequenc
: Y 2502.5 2535 2567.5
(MHz)
Conducted
Power (dBm) 21.83 21.57 21.70
Conducted
Power (Watts) 0.1524 0.1435 0.1479
EIRP(dBm) 20.33 20.07 20.20
EIRP(Watts) 0.1079 0.1016 0.1047

LTE Band 7 (GT - LC = -1.50 dB) QPSK

Bandwidth 10M 15M 20M

20800 21100 21400 20825 21100 21375 20850 21100 21350

Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
2505 2535 2565 2507.5 2535 2562.5 2510 2535 2560
(MHz)
Conducted

21.88 21.61 21.50 21.83 21.77 21.62 21.94 22.02 21.82
Power (dBm)

Conducted

0.1542 | 0.1449 | 0.1413 | 0.1524 | 0.1503 | 0.1452 0.1563 0.1592 | 0.1521
Power (Watts)

EIRP(dBm) 20.38 20.11 20.00 20.33 20.27 20.12 20.44 20.52 20.32

EIRP(Watts) 0.1091 | 0.1026 | 0.1000 | 0.1079 | 0.1064 | 0.1028 | 0.1107 0.1127 | 0.1076
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LTE Band 7 (GT - LC

-1.50 dB) 16QAM

Bandwidth 5M
20775 21100 21425
Channel
(Low) (Mid) (High)
Frequency
2502.5 2535 2567.5
(MHz)
Conducted
Power (dBm) 21.68 21.97 21.32
Conducted
Power (Watts) 0.1472 0.1574 0.1355
EIRP(dBm) 20.18 20.47 19.82
EIRP(Watts) 0.1042 0.1114 0.0959
LTE Band 7 (GT - LC =-1.50 dB) 16QAM
Bandwidth 10M 15M 20M
o | 20800 21100 21400 20825 21100 21375 20850 21100 21350
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
P— 2505 2535 2565 2507.5 2535 2562.5 2510 2535 2560
Z
Conducted
21.53 21.96 21.98 21.83 21.72 21.21 21.83 21.86 21.94
Power (dBm)
Conducted | 4 1,55 | 01570 | 0.1578 | 0.1524 | 0.1486 | 0.1321 | 0.1524 | 0.1535 | 0.1563
Power (Watts)
EIRP(dBm) 20.03 20.46 20.48 20.33 20.22 19.71 20.33 20.36 20.44
EIRP(Watts) 0.1007 | 0.1112 | 0.1117 | 0.1079 | 0.1052 | 0.0935 0.1079 0.1086 0.1107
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Peak-to-Average Ratio
Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.88 4.81 4.32 5.71
Middle CH 4.64 5.04 5.3 5.97 PASS
Highest CH 4.64 4.75 5.48 5.8
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.38 5.07 4.99 5.8
Middle CH 4.46 4.78 4.96 5.59 PASS
Highest CH 4.20 4.93 4.81 5.65
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.41 5.04 4.90 6.03
Middle CH 4,12 5.19 4.67 6.23 PASS
Highest CH 4.58 4.87 5.30 5.94
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LTE Band 4 / 20MHz / QPSK
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LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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LTE Band 5 / 10MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB
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LTE Band 5 / 10MHz / 16QAM

o o
Rof Level 90,00 aBm  Offset 14,00 ob fof Lovel 20,00 dém  Offset 14,00 ob
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1E 1E T
X '\
1E \, 1E |
CF B29.0 MHz - Mean Pwr + 20,00 4 CF B29.0 MHz — Mean Prer + 20.00 48
i y ¢ D Function Samples: 130000 i y ¢ D Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 10 | b1%e | oo |
Trace 1 | 19.63 dBm 2524 dem 561 da 2.90 6B .35 dB 4.9 0B 7 dé Trace 1 | 19,86 dBm | 6,36 dhm 6.49 da 2.9 d8 4.414d8 520 4B 6.2% 0B
L= L=
Date 8L 2018 133622 Date 8JUL 2018 123642
fof Lovel 20,00 dém  Offset 14,00 ob fof Lovel 20,00 dém  Offset 14,00 ob
b Att 30d8 AQT 2 ms & RBW 10 MHz b Att 30d8 AQT 2 ms ® RBW 10 Miz
@152 view @152 view
e 2
00 - 00
| X
.2 \
\ \
1 X
1E4 L 1E4 -
|
)
1E A 1E
i |
A
1E 1E ;
GV 8365 Midz — Mean Pwr + 20.00 4B CI 8365 Miz - Mean Prer + 20.00 48
G y € e D Function Samples 10 G y ¢ e O Function Samples: 130000/
Mean | | crast | 0% | 10% | Mean | Peak | crest | 0% | 10 [
Trace 1 | 19.76 dem 5.92 da 2.90 6B .43 4B Trace 1 | 1981 dBm 6,21 dhm 6.40 da 3.04 48 4.75 d8
i i
J J
Date 8JUL 2018 123854 Date 8JUL 2018 123908
Spectrum Spectrum o
Rof Level 90,00 aBm  Offset 14,00 ob fof Lovel 20,00 dém  Offset 14,00 ob
30.d8 AQT 2 ms & RBW 10 MHz b Att 30d8 AQT 2 ms @ RBW 10 MKz
@152 view @152 view
=\
00 00
1E4 - 1E- :
| \
1E I 1E T
1
\ {
\
1E ; 1E L
4
GV B0 Midz — Mean Pwr + 20.00 4B CI 8440 Miz - Mean Prer + 20.00 48
G y € e 0 Function Samples: 130000 G y € e O Function
Mean | Peak | Crest | 0% | 10% [ oame | Mean | Peak | crest | 0% | 10% [
Trace 1 | 19,53 dBm | 2551 dbm 5,68 da .75 6B .14 4B +.81 0B Trace 1 | 19.75 gBm | 6,55 dhm 5.90 da 2.9 d8 3.78 d
L=
J ] [y )
Date 8L 2018 1238923 Date 8L 2018 123533
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Lowest Channel / 1RB

LTE Band 7 / 20MHz / QPSK

Middle Channel / 1RB

o A
Rof Level 90,00 aem  Offset 1600 ob Rof Lovel 90,00 d8m  OFfsat 1500 o6
b Att 30.d8 AQT 2 ms & RBW 20 MHz b att 30d8 AQT w5 @ RBW 20 Mz
@152 view @152 view
i o
o1 N o1 =
00 00
\ N
\ A
1E4 ‘. 1E4 -
|
i \
o Y
1E 1E I‘
.
I‘I l‘.
1E T 7 1E 5
CF 2,51 GHz — Mean Py + 2000 48 CF 2,51 GHz _
G y € e 0 Function Samples: 130000 G y ¢ e O Function
Mean | Peak | Crost | 0% | 10% [ oame | pose | Mean | Peak | Crost | 0% | 10% |
Trace 1 | 18.94 dBm 2557 dem 663 da 2.52 6B 502 4B 441 0B 55408 Trace 1 | 2021 gBm 2556 dem 5.75 da 5.43d8 123 da
L= L=
] [T )

Spectrum . Spectrum .
Rof Level 90,00 aem  Offset 1600 ob ®ef Lovel 90.00 dem  Offset 1600 db
b Att 30.d8 AQT 2 ms & RBW 20 MHz b att 30d8 AQT 2 ms ® RBW 20 Mz
@152 view @152 view
= S5 =
[[5% — [[5% 1
00 " 00
X
N
1E4 1E4 -
L 4
1E 1E 1
32 32 i
s | s |
= = = o
1 1
| |
CF 2,535 GHiz — Mean Pwr + 20.00 4B CF- 2,535 GHz _ Mean Prer + 20.00 48
i y ¢ D Function Samples: 130000 i y ¢ D Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oase | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% |
Trace 1 | 18.77 gem 2510 dbm 5.33 da 2.55 6B 3.77.48 412 0B 5.30 g8 Trace 1 | 16.98 dem 2550 dem 5.92 da 2.55 i 443 d8 515 d8
— —
J W ]

Highest Channel / 1RB

Spectrum . Spectrum .
Rof Level 90,00 aem  Offset 1600 ob Rof Lovel 90,00 d8m  OFfsat 1500 o6
b Att 30.d8 AQT 2 ms & RBW 20 MHz b att 30d8 AQT 2 ms ® RBW 20 Mz
@152 view @152 view
S
a1 [ a1 =
00 - 00
i
£ \
1E4 - 1E4 -
1§ |
i \'
| 4
1E . 1E ¥
1E % 1E t
¥ :
I !
CF 2 56 GHz — CF 2 56 GHz _ Mean Prer + 20.00 48
i y ¢ e 0 Function G y € e O Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oase | oo1ee | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o018 |
Trace 1 | 16.49 dBm 24 84 dem 5.35 da 2.54 0B +.06 0B .56 0B 539 g8 Trace 1 | 16.90 gBm 2548 dhm 553 da 2.4 d8 4,17 d8 4.87 d8 5.35 g8
L= L=
J e ) Y
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LTE Band 7 / 20MHz / 16QAM
Lowest Channel / 1RB

o A
®ef Lovel 90.00 dem  Offset 1600 db Rof Lovel 90,00 d8m  OFfsat 1500 o6
b Att 30.d8 AQT 2 ms & RBW 20 MHz b att 30d8 AQT w5 @ RBW 20 Mz
@152 view @152 view
a1 =
00 00
b :
{
1E4 - 1E4
|‘ 3
\
1E - iE L
\
i L
1E 1 1E 1
3 ¥
CF 2,51 GHz — Mean Py + 2000 48 CF 2,51 GHz _ ) Mean Prer + 20.00 48
i y ¢ e O Function Samples: 130000 i y ¢ e Distril Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oase | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 16.61 dém dbm 7.11 d8 2.95 6B 549 db .90 0B 5.80 g8 Trace 1 | 1600 dBm 26,17 dem 7.17 d8 3.07 48 4.95 da 5,03 48 6.04 4B
— —
J L J [Ty
Spactruri = Spactruri =
®ef Lovel 90.00 dem  Offset 1600 db ®ef Lovel 90.00 dem  Offset 1600 db
b Att 30.d8 AQT 2 ms & RBW 20 MHz b att 30d8 AQT 2 ms ® RBW 20 Mz
@152 view @152 view
i
[
a1
00 i 00
|
1E4 - 1E4 -
i §
1 1
Y
1E 1E ¥
\ {
1E - 1E I‘
CF 2,535 GHiz can Pyr + 20,00 dib i 2,535 GHiz Mean Prer + 20,00 4B
i y ¢ = Distri Function Samples: 130000 i y ¢ = Distri Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | o.ame | an_ | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 18.64 dBm 2510 dem 5.46 da 2.96 0B .35 dB 4.67 0B Trace 1 | 18,67 dem 2569 dem 7.07 da 3.01 d8 504 d8 5.75 4B
— —
J PN e J W e
Spactruri = Spactruri =
®ef Lovel 90.00 dem  Offset 1600 db Rof Lovel 90,00 d8m  OFfsat 1500 o6
b Att 30.d8 AQT 2 ms & RBW 20 MHz b att 30d8 AQT 2 ms ® RBW 20 Mz
@152 view @152 view
e 2
00 - 00
it
\ :
\
1E4 . 1E4
|
| \
iE T 1E 'l
1 \
\ §
1E . 1E -
| A | ‘n A L ol .
CF 2 56 GHz CF 2 56 GHz Mean Pwr + 20.00 3B
i y € e Distril Function i i y € e Distril Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oase | oo1ee | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o018 |
Trace 1 | 18,38 dem 2512 dem 5.74 8 2.90 6B .78 4B 530 6B 55408 Trace 1 | 18,40 dBm | ©5.53 dem 7.13 d8 3.10 48 493 da %94 d8 6,61 08
L=
] e ) Y
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26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1413 | 1.485 | 3.081 | 3.165 | 5.035 | 4.935 | 9.73 9.81 |14.745|14.775| 20.1 | 20.26
Middle CH 1.242 | 1.32 | 3.093 | 3.057 | 4.975 | 4915 | 9.91 | 10.01 |14.685|14.775| 20.18 | 20.939
Highest CH 1.387 | 1.287 | 3.099 | 3.057 | 4.945 | 5.055 | 9.77 | 10.01 |14.805|14.446| 20.3 | 20.18
Mode LTE Band 5: 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.287 | 1.29 | 3.087 | 3.093 | 5.015 | 5.165 | 9.71 | 10.09 - - - -
Middle CH 1.326 | 1.309 | 3.099 | 3.099 | 5.185 | 5.165 | 9.83 9.73 - - - -
Highest CH 1.404 | 1.236 | 3.063 | 3.069 | 5.055 | 4.915 | 10.27 | 9.81 - - - -
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.895 | 5185 | 9.83 9.79 |14.206 | 14.565 | 20.34 | 20.34
Middle CH - - - - 4945 | 5215 | 9.83 | 10.01 |14.535|14.535| 20.5 | 20.42
Highest CH - - - - 4915 | 4975 | 9.83 | 10.03 |14.775|14.326 | 20.26 | 20.38
Sporton International (Shenzhen) Inc. Page Number : A21 of A102

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID:Y

HLBLUS5

Report Issued Date : Aug. 28, 2018
. Rev. 02

Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

dim  Offsel 14.50 o = RBW 30 (Hz Raf Lavel 30,00 dbm  OFfsel 15.50 0b w RBW 30 iHz
fo ALt 3048 SWT 632 ys & VBW 100 kHz  Mode Auto FFT po At 0dB SWT 632 p2 & VBW 100 bH:  Mode Auto FET
56l count 100/100 SGL Count 100/100
| o7 wan
M Ml
20 n 20 T .
s T e
10 P LA & OO 19 - e
‘F Q tactor f
dsm: ot —_ 3 b ~— £
y o 7 C
-1 — i -10 — = <
20 dep===" ~ AT~ e o =
= -0
-0 d 40 o
50 dim—| . . 50 dem— .
60 d : : 60 : }
CF 1.7107 GHz 1001 pts Seﬂl\ 2.8 MHz CF 1.7107 GHz 1001 pts Senn 2.8 MHz
Marker ] Marker ]
Type | Ref | Tre | X-value | ¥-valus | Function | | Type | Ret | Tre | ¥-valus | | Function Result |
Ml 1 H L1450 dEm T | T " 14.02 dBm | L4853 MHz ||
T 1l 11,50 dem | T 1l 2
Tz 1 ~LL31 dém T2 1

Ref Lovel 30,00 dbm  OFfsel 1%.50 08 = RBW 30 [Hz Ref Level 30,00 ddm  OFfsel 14.50 b w RBW 30 (Hz
o At 0B SWT 632 e VBW 100 bHz  Mode Auto FET e At SUGR SWT 53245 VBW 100 kH:  Mode Auto FET
SGL Count 100/100 SG6L Count 1007100
(@37 [@ 17k Max
Tl Mg 39 dBm
1.792: 0 GHZ|
20 20 dar
v " = aus 26.00 4|
e it st 1242000000 MH:| — ! A, ~ BN~ 1. 320300000 MHz|
1 1394.7 A0 dny a \ 1312.1
dom — a \
-1 Aol s
20 = — 20 s v
30 di - 30 d
404 -0
-50 dim—t . . 50 o
60 df : : <60 dim—
CF 1.7025 GHz 1001 pts ﬁeﬂl\ 2.8 MHZ CF 1.7325 GH2 1001 prs Span 2.8 MHz
Marker | marker ]
Type | Ref | Tre | ¥-valus Function Result | Type.| Ref | Trc| | Function Besult |
M L 15.32 dBm 1,242 MHZ | M1 T 13000 MHz
T o Tl | 25.00 dB
T2 T2 i 13121
T

Highest Channel / 1.4MHz / 16QAM

Ref Level 30,00 dBm  OFset 1450 48 = RBW 30 101 RetLavel 30,00 dbm  Offset 1+.50 06 w RBW 0 7
o A SDdE SWT 5324 = VBW 100kH:  Mode Auto FET e ALt S0dE SWT  532us e VBW L00KHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100/100
e [@17% Max .
EIEY] 15,13 ubm| ELE] 13,69 abm
1.75445380 GHy| 1. 75305240 GH7,
20 dim + i 20 dar
. o a8 ’ b e 26.00 ¢B
Y, - ~ ~ 1. 3U7A0000D M2 | P, n 128670000 d
10 diim ! o \ R ERCG0RG, M 10 darn o ey W 700000 M
{ A 12479 ¥ \ 136.0
o - v 0 ,I i
T 1 {/‘ .'\
-0 d r—— : gl f
P \ )
~ L i s, A
20 g8y Y 20 = S
30 d — . 30 di
0 40
Sod -0 dar +
60 dim— =60 dim—
CF 1.7543 GH2 1001 pts Span 2.8 MHz CF 1.7543 GHz 1001 pts EEBII 2.8 MHz
Marker Markar
Type | Ref | Trc | Y-valug | Function | Function Result Type.| Ref | Trc| X-valus | Y-value | Function | Function Result
M1 | - 1513 d8m | nds down 138 M1 | S | 13,50 dBm 1.
T1 i -10.88 BBm | i 71 i
T2 1 -11 10 dBm or T2 4
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LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L K
Ref Level 30,00 dim Offsat 15.50 di e RBW 100 ikHz Raf Lavel 30,00 dim Offset 14.50 08 = RBW 100 kHz
p ALt 30de SWT 10 ys » VBW 300 kHz Mode Auto FFT o At F0dB 8WT 19 s e VAW 300 bHz  Mode Auto FET
SGL Count 1007100 SGL Count 1007100
@17k Max o7 wan
M1 16,68 0Bm| M 15.34 dbm)|
o > 20 M1
20 dn g _ nilBy
UYL ) — e -
10 dam 71 « “iar 1 !\
o . - 0 dém —
z ke
“tod % -0
~ T i i
s L/ Y- 20 g8 —f i
~30 -30
“and 40 d
Sod - 50 dffim — .
~60 dim— -60 l }
CF 1.7115 GHz 1001 pts EEanB.ﬂ MHz CF 1.7115 GHz 1001 !(5 senn 6.0 MHZ
Marker ] Marker ]
Type | Ret | Tre| K-value | Y-yolue | Function | Function Rasult Type | Rot | Tre | Yovalue | Function Result I|
M1 1] A 7t 16 68 dBm ndB down 3.0802 MHz i Ml i i 1534 dBm 3.1648 MHz
Tl | T | ~9.41 dBm __noB 26.00 d& T I3 =10.73 dam | 2
T2 1 -9.40 dBm T2 1 -11.01 dBm
T

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

o =
Ref Lovel 30,00 dbm  OFfsel 1%.50 08 = RBW 100 (Hz Ref Lavel 30,00 dbm  OFfset 14.50 06 w RBW 100 0z
o att a0 de SWT 19 2w VBW 300 FHz  Mode Auto FET e At SR swT 10 U5 & VBW 300 LH:  Mode Auto FET
SGL Count 100/100 SG6L Count 1007100
| [@17% Max
M 16,59 dm)| My 15,76 dBm)|
. 1 SAHI0 GHZ) 173154100 GHz|
20 5 g
——- 8| 0 dam e 26,00 48
4 > 3.092BID00D M s S eileret. - T 3.056900000 Mz
19 560.1 10 der Q factor Sfih 4
0 dsm i - v
/ \
-10 A0d ¥ 2
[ X
200 o ——— - —— 20 =
30 den 40 dam =
nd -0
50 dim—| S0 d
60 df l T l <60 dim—
CF 1.7025 GHz Span 6.0 MHz CF 1.7325 GHZ 1001 pts Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | Function Result | Type | Ret | Trc | K-value | | Function Result |
Ml - 3.0829 MHZ || M1 | S 1.731541 GHz | 3.0569 Mrz
af p21 I | 25.00 dB
1 T2 1
r' T

Highest Channel /3MHz / QPSK

) o
)0 dim  Offsat 14.50 4B w RBW 100 IHT Raf Lavel 30,00 GBm  OFsat 15.50 0E w RBW 100 (Hz
a0 de SWT 19 s w VBW 300 KHz  Mode auto FET e At SR swT 10 U5 & VBW 300 LH:  Mode Auto FET
S6L Count 100/100 S6L Count 1007100
(@170 maw [@ 17k Max
T 16,47 Aoy [ Y] 16,03 dim|
175269640 (Hz 1.7 0 GHZ
20 3 1
a . ke I 16,00 48
" -~ - - [ e ~ 3.056900000 Mz
n @ tactor 1656 10 da \ 574.2)
/ |
0dsm: b o i v
-10 ¥ And [ -
f \ / \
B e i T e 20 -
-30 dea 30 d
nd -0
50 dm—| 50 d
60 d l - l 60 dm—
CF 1.7535 GHz 1001 pts Span 6.0 MHz CF 1.7535 GH2Z 1001 pts Span 6.0 MHz
Marker ] Marker ]
Type | Ref | Tre | | Y-value | Function | Function Result | Type | Ret | Trc | K-value | ¥-value | Function | Function Result |
M L 16.47 dBm s down 2 | M L1 16.33 dbm __ ndB down 3.0568 Mriz
Y I | -9.47 dBm Bl | 1 o
Tz 3 -5,69 dém g T2 1 2
)i - J
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LTE Band 4

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

fef Level 30,00 dbm  Offset 1+.50 90 w RBW 100 7 Ref Lavel 30,00 dbm  OFfset 14.50 06 w RBW 100 0z
b Att 30de  SWT 19 s » VBW 200 kHz  Mode Auto FFT po AlL 30 dB SWT 10 ps @ VBW 300 kHz  Mode Auto FET
SGL Count 1007100 SG6L Count 100/100
@170 Max [@17% Max
Ml 14.61 aBm)| Ml 15,237 uBm)|
1.71317900 GHz|
o 20 dar
i " 26.00 dB
- ol A BUSH0H000 MH2|
10 dm - 10 dar AN ¥ e
h f \ byl
o ! [}
/ | | L
y ¥ |
10 di A0 di ¥ -
\ ) \
- X “ 20 R
30 d
a0 -0
50 di { 5
601 dm— =60 dim—
CF 1.7125 GHz 1001 pts EEan 10.0 MHz CF 1.7125 GH2 1001 prs Span 10.0 MHz
Marker Markar
Type | Ret | Tre| X-value | Y-yolue | Function | Function Rasult Type | Ret | Trc | | Function Result
M 1 713 1451 dem _ nds down M v T3
51 | I -11.56 oBr _nge T1 | I
T2 1 -11 41 dBm 3 T2 i
i = i

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30,00 dbm  OFfsel 1%.50 48 w RBW 100 IHz Raf Lavel 30,00 dbm  OFfset 19.50 0F w RBW 100 [z
- a0de SWT 19 ys w VBW 200 kHz  Mode Auto FFT b Al 3048 SWT 19 pg & VBW 300 bH:  Mode Auto FET
Count 1007100 Sl count 100/100
@17k Max o7 wan
ELE] T4.61 abm T Ml 149.08 dom
o0 diir 173154100 GHZ| a0 . 123108100 GH2|
W 26.00 ¢B e 26,0
10l dBfr | N 1.975000000 Mz i _An e P B 4.9150000
T 140.0 7 t
o f 4 0
] \ i
10 di - -0 >
oW IR / \
-21) ol 20 -
N ATAVEYRY - . ,‘i [ =
30 df 0, T
“an 40 df
50 df - -50 dism—t . .
~60 dim— -60 : }
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | | ¥valuse | Function | Function Result | Type | Rot | Tre | Yovalue | | Function Result |
My 1 1464 0Bm _ nds down 975 Mz | T R —" 14.08 dBm | 4,315 MHE |[
51 | I -11.96 oBr B T 1 =11.78 dBm__
T2 1 -10.84 dBm or T2 i -11.53 dém
T l"

Highest Channel / 5SMHz / QPSK Highest Channel / 5MHz / 16QAM

Rof Lovel 30,00 dbm  OFfset 14.50 08 w RBW 100 (Hz RetLavel 30,00 d6m  Offset 1+.50 06 w RBW 100 7
S S0 swT 19 uf = VBW 300 FH:  Mode Auto FET e ALt sode swWT 18 U5 w VBW 300 kHz  Mode Auto FET
SGL Count 100/100 SGL Count 1007100
|
i dnm T ELE] T4.61 aBm
i 1.7 200 GH — 175131100 GHy|
26,00 48 , 26.00 dB
i - o 4.945000000 Mit2 6 da gl e 5.055000000 MiHz
a factor \ 154.1 7 1405
dam o £
. 1 / \
10 ! R ) \
e - 20 dem o U
— 30 d
-40 d A0
-50 dim—t . -50 dar +
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.75285 GHz 1001 prs Span 10.0 MHz
Marker ] Markar |
Type | Ref | Trc | X-valug | ¥-valus | Function | Function Result | Type.| Ref | Trc| X-valug | | Function Result |
M1 i 1750812 GH2 | 1436 dEm | nds d | M1 I 1 17 5. 2
af 2 6Bm | 71 1
i -11.72 oBm 12! 4
] ™) ¥

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YHLBLUSS

Page Number 1 A24 of A102
Report Issued Date : Aug. 28, 2018
Report Version : Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

dim  Offset 14.50 48 e RBW 300 (T RetLavel 30,00 dbm  Offset 1+.50 06 w RBW J00 b7
o At a0 de SWT w VBW 1MHz  Mode Auto FET e ALt d0dE SWT  126us e VBW 1Mz Mode Auto FET
Sel count 100/100 SGL Count 106/100
| [@17% Max
M CITEY] 73 aBm|
20 E
Sy e
i e = s Y i 0
1 6 dara v
19 10 des 7 a factor \ 1744
/
dsm——— — 0 T ‘\
/ |
10 1 10 d <
Ll = A e o mf‘ e
30 di S0
40 i a0
50 dim—{ . -0 dar +
-0 o : : -60 dim—
CF 1.715 GHz Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20.0 MHz
Marker | Marker
Type | Ref | Tre | X-value | Function Rasult | Type | Ref | Tre | Y-value | Function | Function Result
Ml 1 1718277 GHz 7 R 1574 d8m  nds down
L[ 1 LFnl TL I 10,71 d8m e
T2 3 17191 T2 1 -10.30 dBm
Il ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30,00 dam  Ofsel 14.50 d8 w RBW 300 117 Reflevel 30,00 dam  Ofsel 14.50 05 w RBW 300 1017
b At S0dE SWT 126U w VBW 1Mz Mode Auto FFT S0dB SWT  12.6us @ VAW LMHz  Mode Auto FET
SGL Count 1004100 Count 100/100
(@175 Max [@17% Mar
MITI] 1%.90 dBm| ERTRY] e
1.7348900 GHz 10190 GH7,
o0 dis A 5 u
b | T— \ 26.00 ¢8| i ¥_niie 26,00 d8|
. i’ S i e’ 9.910000000 MH:| . i ot aliha ] P e 1.01600G000 Mz
10 déim - \ P4 10 déir - A s sl
0 / . 0 i }
f ) -
| X '; !
1o d L i 10l i v
/ \ ] 1
! ! { LY
20 dm— —tr— e - 20 = ——
50 of Lo
40 -0
Sod -0 dar +
60 dim— =60 dim—
CF 1.7325 GH2z 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker ] Marker
Type | Ret | Trc | | ¥-value | Function | Function Result | Type| Ret | Tre | Function | Function Result
M1 I 1.73460 15.50 dém 8 dow T ndg down ig
TL [} 1727665 GHz 1102 gBm fir) T1 [ I )
T2 1 1 737575 GHr -9.92 dém T2 T
T T

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

A
Ref Lovel dim  Offset 1+.50 A0 w RBW 300 7 RetLavel 30,00 dbm  Offset 1+.50 06 w RBW J00 7
t 0B SWT 1260 @ VBW LMHz  Mode Alto FET e ALt S0dE SWT 1264w VBW 1MHz  Mode Auto FFT
Count 1007100 SGL Count 100/100
@17k May o1k Max
M1l 16,59 dBbm)| Ml 15,08 dBm|
- 1.2487410 GHy| . 1.2496000 GH7|
ety x e 10 48 e, . e 26,00 48
A allsiien . " 9.770000000 M2 ro et s ol e 10,01 6006000 M|
10 dém I - b 10 dam A ‘ st
[ . GRS 7 i
| / bt
1w £ 104 - .
| / \
20 et J L 20 i 1}
2O T Bt A=
304 30 di —
ELE a0
50 d 1 50 dar 1
50 dm— 60 dam—
CF 1.75 GH2 1001 pits Span 20.0 MHz OF 1.75 GHz 1001 pts Span 20.0 MHz
Marker Marker |
Type | Ref | Trc | K-value | Y-yalue | Function | Function Result Type.| Ret | Trc | X-valus | ¥wvalue | Function | Function Result |
S St 1630 dBm _ nds down M [ 1 7 1808 Bm z
1 5 ~9,00 dém ) 71 | I -11.07 gBm
T2 1 976 dBm G factor T2 i -10,60 dBm
i

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YHLBLUSS

Page Number

Report Issued Date

Report Version

: A25 of A102
1 Aug. 28, 2018
. Rev. 02




wamanas. FCC RF Test Report

Report No. : FG862706B

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o
Ref Level 30,00 d6m  Offset 1+.50 40 = RBW 300 iz Ref Lavel d8m  Offset 14.50 06 w RBW 300 112
e Aut sode swWT Gus @ VBW  1MHz  Mode Auto FET e At SR swT 1MH:  Mode Auto FET
SGL Count 1007100 SG6L Count 100/100
(@ 17 My 817k Max
M) 70 dBm| Ml
20 dan f L ol St 12
puattal nile ksl nde 26.00 ¢B
i I .y 14.745 S DAL BV an 14.775000000 M|
10 dae 1 10 dam Q factor \ 116.0)
[ \
o ; o 7 X
o / |
10 - : 10 d 2, k
/ \ \
/ 4 4 / \
STAY A v G S —— £ P, L T
¥ /7 W -
30 df
a0 -0
=0 d 1 50 ol
B0 dim— B0 dim—
CF 1.7175 GHZ 1001 prs Span 30.0 MHz CF 1.7175 GHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-walue | Y-volue | _Function | Function Result Type.| Ref | Trc | X-valug | Y-value | Function | Function Result
S St 1723108 15,28 6 nds down 1 M [ 1 G 14.75 dBm____ nde down,
T | T | o -10.53 dBm __noB T1 | IS -11.42 dBm __ndg
T2 1 1724543 GHz -10.71 dBm 2 T2 i -11,08 dBm <

Middle Channel / 15MHz / QPSK

Ref Level 30,00 dbm  OFfset 14.50 98 w RBW 300 iz Ref Lavel 50,00 d6m  OFfset 14.50 06 w RBW 300 iz
S SR SWT 12605 w VBW 1 MMz Mode Auto o Att 30dB SWT  12.6ps w VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 106/100
@17k Max [@1Fk Max
EIEY] EIE]
0 dain 20 dai
nde
- P T -, s 4 7 BWnam F 14.7
101 dlfr | B Frakeis 1102 10 da 1 afactor 7\
| \ {
[F T 0dam 7 T
e / k2
\ : /!
T 20 =
Ak
-0 40
Sod -0 dar +
60 dim— =60 dim—
CF 1.7325 GH2 1001 pts Span 30.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
marker Markar
Type | Ref | Trc | X-value | Yovalue | Function | Function Result Type.| Ret | Trc | X-valug | Ywaue | Function | Function Result
M1 I GHz 14,67 dBm____ nds down 14,685 Mz || ML | B 7 13E4d8m  nds down 14,
T1 Tl 187 GHz -11.23 BBm 260048 || TL 1 11,95 dém | ok
Tz 1 30873 GH: -11.37 dém 182 | T2 1 -12.20 dim tor

Highest Channel / 15MHz / QPSK

Ref Level 30,00 d6m  Offset 1+.50 40 = RBW 300 iz Ref Lavel 30,00 dbm  OFfset 14.50 06 w RBW 300 0z
b Att 30dE SWT 126 us w VBW  1MHz  Mode Auto FFT je Al 3008 SWT 126 s & VBW  1MH:  Mode Auto FFT
S6L Count 1087100 S6L Count 1007100
@ 1Pk May
Mg
. |
20 dém sk, a8
. B TS e Kl Y Hdar i S TATY. A DA B A\ i
M dntm 1 .che | Q fnctor \
J 0
a
J |
10 40 di -
i F’ \
— 7 7 = J T
o e )
a0 -0
50 di { 50 d
~60 dim— <60 dim—
CF 1.7475 GHz 1001 pts Span 30.0 MHz GEATATEGHE FURL prs Span 300 Mz
Marker Marker ]
Type | Ref | Trc | X-valus | ¥-value | Function | Function Result Type.| Ret | Tre | X-value | Ywalue | Function | Eunction Result |
M1 1 51126 GHz 1436 dem nds down 14,805 M) M1 S 1.7a1 = 15.10 dBm  ndB down 14,446 1y |
T [ 3 3 GHz “iLEddBm | noB 3 71 | I -10.52 oBm 2 |
Tz 1= E 11 46 dBm 12 i 10,56 dBm |
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SPORTON LAB.

FCC RF Test Report Report No. : FG862706B

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 30,00 dom  Offset 14.50 48 = RBW 1 MMz Raf Lavel 30,00 dim  OFset 1550 06 w RBW 1 MHz
po ALL F0dB 8SWT He w VBW 3 MHz  Mode auto FFT o At F0dB 8WT 5.7 ps & VBW 3 MHz  Mode Auta FFT
SGL Count 1007100 SGL Count 1007100
(@175 Max ez v
ELE] 17,71 abm M
1.2192010 GH7| 1
6 ey 20
b = —aun 26.00 ¢B ST T
e I B 200106000000 MHz| R : L
1d dem 7 Q fant 845 4.7
{ \
4 J \
I i
J
10 di
/
e e e — =
and 30
-0 40 d
50 d -50 dism—t .
B0 dim— -60 : }
CF 1.72 GH2 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 !(5 Span 40.0 MHz
Marker ] Morker |
Type| Ref | Tre | X-valug | Y-valug | Function | Function Result | Type | Ref | Tre | - | Y-value I Function Result |
Mi | 1 1770 dem____ndg down z " 171 17.46 dBm 20,26 MHE |(
Ti | I ~B.B% gBm T 3l 70989 | -B.70 dBm__ 5.0
T2 i -7.99 dem T2 1 173015 GHx -9,68 dim

Middle Channel / 20MHz / 16QAM

”af Lovel 30,00 dim  OFset 1550 a8 = RBW 1 Wz Retlavel 30,00 dam  OFset 1450 06 w RBW 1§ WAz
S S0 SWT 574f @ VBW 3MH:  Mode Auta FFT o Att S0dE SWT  S57us e VBW 3IMHz  Mode duto FFT
SGL Count 100/100 SGL Count 1007100
o e
M 18.15 dibm)| M1l 17,30 aBm|
t 1 e 41 1.2299030 Gz
2 20 dar
e Nz = O 8 o ok T 26,00 d8|
B ) v - \ 20180000000 MHz| - - [ 20, 995000000 M2
i Bvr ; 20186000000 M2 e o000 Mt
a factor 6.3 82.0
\ /
dam——————— —_— - o ”
A= TY
¥ 7
-10 10 d —
Tl I
- N b e N
20 =
30
40 d a0
50 dim—t 4 50 dar -
60 df : : =60 dim—
CF 1.7925 GHz 1001 pts Span 40.0 Mz GF 1.7325 GHz 1001 prs Span 40.0 MHz
Marker | marker |
Type | Ref | Tre | X-value | v-value |__Funetion | Funetion Rasult | Type | Ref | Tro| X-value | Y-value | _Function | Function Result I
Ml 1 1740532 GHz 16.15 dBm | 20,18 AL | 7V E 17.30 dBm | nds down 20.959
TAl a3l -1.3 36.00 48 T1 | T -B.65 UBm nog
T2 1 8.2 T2 i ~9.17 dBm G factor
i = J v

Highest Channel / 20MHz / 16QAM

Ref Level 00 dam  Offset 14.50 di = RBW 1 MHz RefLevel 30,00 dam  Offset 14.50 0B = REW 1 MHz
o At dnde SWT us = VBW 3 MHz  Mode auto FFT o Att dode  SWT ST us w VBW 3MHz  Mode Auto FET
S6L Count 1087100 SGL Count 1007100
[@irk Max [@ 17k Max
Y] Mg 17,59 abm|
1 [ 1.7420020 GHz
2 3
e / R L D otk = S At 26.00 48
/ v e 20, 30B00000D Mit2 z B i \ 2001 BH000000 Mif2
10 dem 2 \ 201.3040dben Mits \d'darm 20 18G000000 M
[ 8.y i 064
i 0 - !
] [ \2
[ b ¥
1o d f 10d 1
= - A ——] I
e - =211 i =
304 304
0 -0
501 d 50 o
B0 dm— 60 diim—
CF 1.745 GHZ 1001 prs Span 40.0 MHz GF 1.745 GH2 1001 pts Span 40.0 MHz
marker ] marker ]
Type | Ref | Trc | Function | Function Result | Type | Ret | Trc | Function | Function Result |
M1 | ndB down ML ML U1 ndB down 20,18 Mz
T [ o T [ o
T2 i T2 i
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel /

1.4MHz / 16QAM

i

et trurn
fof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  Offset 14,00 ob = RBW 30 ks
b At B SWT  632uc e VBW 100kHz  Mode Autd FFT e Att 0B SWT  G32us @ VBW 100kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[IETED) [IETED)
20 20 db
¥y ndB 26.0
b o e - 1286700000 & 55 r oY ¥
> / \ o i FF \ 639.)
0 dim— e + 0 dm— v (N '
r ! / \
T Y i \
10 d —- 10 d + -
o — . R e
20 d e 20 dem——— — =
a0 -0
40 d 40 d
50 deim—i “50 ditm—t
0 60
CF B24.7 MHz 1001 pis Span 2.0 MHz GF B24.7 MHz 1001 pis Span 2.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function | Type | Ret | Tre | ¥-valug | Function | Function Result |
(- 1 24 6552 NH2 1554 dam @ down (- 1 14,01 dgm @ down 1 2805 MHz |
TL 1 824.0343 MMz ~10.42 dm nda 71 L + dgm ndg 2
i) i 825321 Mz -10,80 dBm 0 factor Tz 1 0 factor

J

Date 8JUL 2018 125516

Data 8JUL 2018 125508

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date 8JUL 2018 125731

fof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  Offset 14,00 ob = RBW 30 ks
b At B SWT  632uc e VBW 100kHz  Mode Autd FFT e Att 0B SWT  G32us @ VBW 100kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[TEEN] 1 [IETED) 1364 apm|
(ETR 126, 8064 MMz
a0 o < 20 db
T ndB a0 dn
Pl e P i W 1225000000 MHz e B Ioay A 1309100000 MHz
m Qlsctor | 6a0.6) w ] 639,73
0 dim— e 0 dém— —— £
T \
10 d 10 -
+— i 1
< Ay ¥ TS
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B36.5 MHz 1001 pis Span 2.0 MHz GF B36.5 MHz 1001 pis Span 2.0 MHz
Marker Marker
Type | Ref | Tre | Y-valug | Function | Function Result Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result
(- 1 15.43 dEm @ down 13259 WHz (- 1 35 9084 M2 13.0 @ down
TL 1 -10.52 dém ndg 0 71 L Hz ndg
iz i -10.63 dBm 1 factor Tz i B M4z 1 factor
- — =
J J URRUARNLY wo

Data BJUL 2018 1257 41

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

Dafe 8 JUL 2018 125857

o o
Ref Level 20.00 dém  Offset 14.00 di = RBW 30 kHz RafLavel 20 00 dim  Offset 14.00 dB = RBW 30 kHz
e At idE SWT < @ VBW 100kHz  Mode Auto FFT o Att 0B SWT  G32us @ VBW 100kHz  Mode Autd FFT
561 count 100/100 SGL Count 105,100
(@7 wa |
mif1] 14.88 divm| mif1] 18 dnm|
o 84 710 M| [ 641, 10230 MM
i B 6.0 di e 26.00 del
e Sl VAT oy Y 144200000 MHz b = 1.236400000 MHz|
4 Qlactor |\ 6043 H 686,
0 dm— i ———— B 0 dém— )
\ 7 1
' \ / \
BUE — -0 d ;
¥ — /
LY —— 20— 7 —
, N v
a0 der =
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Markar |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | 1 ¥-value | _Function__| Function Result |
- 7 B4B 7E7L MHZ 14,38 dBm ndB down L4042 MHz (- 1 ndB down L2364 MHz
T1 U 8475503 MMz -11.35 dgm nds 26.00 dB 1 L nds 26,00 d8
Tz 1 BAE.9545 Miz 0 factor 5045 | T2 1 0 factor 585.0
- — =
J ) URRUNRNLY W URINUNNLY o

Data 8JUL 2018 120007
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

i
J

Date 8JUL 2018 120223

o=
00 dBm  Offset 14,00 0b w RBW 100 khz RafLaval 20 00 dim  OFfset 14,00 ob = RBW 100 ks
nde SWT 195 @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 18 us = VBW 300 Kz Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[CED 1708 arm| [CED
- = #26,51900 MMz —
i -~ s y o e
10 T = < \ e : 18 <]
—— 0 dem——————F— 5
J \ /
L! 10 di i ¥
] T K i
\
/ 1 \
40 d 40 d
50 deim—i “50 ditm—t
&0 -0
CF 0255 MHz 1001 pis Span 6.0 MHz GF 525.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 B @ down 3.0660 MHZ (- 1 15.78 dBm @ down 3 057"
T1 1 nda 26.00 d8 T1 L ~10.50 dBm nda
i) i 0 factor Tz 1 -10.49 dBm 0 factor

Data 8JUL 2018 120283

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

i
J

Date 8JUL 2018 1204 48

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 20 00 dim  OFfset 14,00 ob = RBW 100
o At 0de  SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 12 us = VBW 300 Mode Autd FFT

SGL Count. 1007100 SGL Count 100/100

(@17 Max (@375 Man

[CED 1564 anm| [CED
20 * 20 dB
10 i il < B 1 & = )
— [ 0 dém—— —_—
l‘w‘

10 d f 20 d

20 — - s 20 df (v =
a0 -0

40 di 40 df

50 deim—i “50 ditm—t

-0 -0

CF 036,65 MHz 1001 pis Span 6.0 MHz GF 536.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |

Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | %-value 1 ¥-valug | Function | Function Result |
(- 1 835 5189 MA2 @ down 30080 MH2 (- 1 35 5890 MHI @ down 3 0580 MHz |
T1 1 nda T1 L nda
i) i 0 factor Tz 1 0 factor

Data 8JUL 2018 120458

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

&

Ref Level 20.00 dém  Offset 14.00 di = RBW 100 kHz

Raf Lavel 20 00 dim

(=)

Offset 14,00 db = RAW 100 Kbz

i
J

Date 8JUL 2018 1207 14

b At e SWT 195 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us @ VBW 300 kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max @7k Max
[CLED ®6 anm| [CED 73 anm]
0 g M 4 28 di { 840, MHz
[ i i - i niB y i di
& = ] T — i o cmmiie el A e T e 3068900000 MHz
J ) lactor n ) lactor \ 76.9]
0 i e —
10 d —
/ \ \
\ 4
20 Ha— — 20 dam-
an 30 dfr
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B47.5 MHz 1001 pis Span 6.0 MHz GF 847.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 @ down 3.0620 W (- 1 B4B.471 MAL 15.73 dEm e do
TL 1 ndg T1 L 45,9715 Mz dém n
i) i 0 factor Tz 1 ] 0 factor

-10.21 dam

i
i

Data 8JUL 2018 1207 24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 8 JUL 2018 1209 40

Data 8JUL 2018 120948

o=
00 dBm  Offset 14,00 0b w RBW 100 Kbz RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
AR SWT  37.0us @ VBW 300kHz  Mode Autd FFT e Att 0B SWT  37.0us @ VBW 300kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[CED %6 dnm| i
20 T 20 db
I A |
it S lisa's i 55 S, Py \
‘I
0 i m——————— / —_— 0 dém— —
S04 ot 10 df 7
| \ 4 =

20 tf e 20 der =

- A == e TN
-an <200 dr

40 d 40 d

50 deim—i “50 ditm—t

0 60

CF B26.5 MHz 1001 pis Span 10.0 MHz GF 826.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
- 2 621 MHZ ndB_down 5,015 MHz - L 7 ndB_down 516 i

TL 1 943 MHZ nda 26.00 d8 71 L ndg
i) i & Mz 2.47 0 factor 54,6 Tz 1 0 factor
- — =
J ) URRUARNLY wo )il

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

i
J

Date 8JUL 2018 121205

fof Lovel 20,00 GBm  OFset 14,00 ob = RBW 100 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At AR SWT  37.0us @ VBW 300kHz  Mode Autd FFT o Att 0B SWT  37.0us @ VBW 300kHz  Mode Autd FFT

S6L Count 100/100 SGL Count 100,100

(@155 M (@375 Man

[CED anm| [CED
) it 20 dB
P
10 - —— . 18 T e =
7 Q factor 7
/ . S
i N
| 2
- ' — -
[ A —
SV R 7 o

40 d 40 d

50 deim—i “50 ditm—t

&0 -0

CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(- 1 15,07 d8m @ down z (- 1 36, B7 1L @ down 5165 MHz |

T1 1 nda T1 L nda 26,00 48
i) i 0 factor Tz 1 0 factor 1

i
%

Data BJUL 2018 121215

Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

Ref Level 20.00 dém  Offset 14.00 di = RBW 100 kHz RafLavel 20 00 dim  Offset 14.00 dB w RBW 100 kHz
fe ALt 0GB SWT  37.8 us e VBW 300 kK Mode Autd FFT he Att A0 e SWT  37.8 us e VBW 300 kH:  Mode Autd FFT

561 count 100/100 SGL Count 190/100

(@7 wa

mif1] mif1]
20 " g an
.l-,\u -
A i . e N vin S\ ol
i s Y N an A
T Q lactor T 1722
0 tfm— ——— 0 dbm— N e —
i)
104 = -0 d ¥
f
~ | J \

20 g8 -20 dér +

=, e T FATN Sy .

30 d A’ S0 Har < WA e [ 1
40 d 40 df

50 dém—t -50 dém—t

-0 iy 60

CF B46.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 Mz
Marker Marker |
Type | Ref | Trc | X-value 1 | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 847 300 MHz ndB down 5,055 MHz (- 1 E46.15 MHz 14,55 dBm 42

1 i 843.803 MHz v nes 26.00 d8 1 L 44,083 M -11.38 dam
Tz 1 348,958 M-z .02 dBm 0 factor 15 T2 1 548,956 WMz -11.51 dém 0 factor

-
J

Dafe 8 JUL 2018 121431

T
J

Data §JUL 2018 121441

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YHLBLUSS

Page Number
Report Issued Date
Report Version

1 A30 of A102
: Aug. 28, 2018

Rev. 02



=amanas. FCC RF Test Report Report No. : FG862706B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

ot Si tru

fof Lovel 20,00 GBm  OFset 14,00 ob = RBW 300 ks Raf Laval 20 00 dim  Offset 14,00 0b = RBW 300 ki
b At AR SWT  18.0us @ VBW 1MHz  Mode Autd FFT o Att J0dE SWT  18.0us @ VBW 1MHz  Mode Autd FFT

S6L Count 100/100 SGL Count 100,100

(@17 Max (@375 Man

M1[1] mif1]
e ¥ L 26.00 dil o R ndB
10 24 il . \ 9710000000 & i AR Al )
7 ir | LCER /
i | = /
0 dim— e —— 0 e o —
e
“10d + — ¥
e — 20 der =
=0 =

40 d 40 d

50 deim—i “50 ditm—t

-1 60

CF B29.0 MHz 1001 pis Span 20.0 MHz GF 829.0 MHz 1001 pis Span 20.0 MHz
Marker Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(- 1 827,152 MHX 15.79 dem @ down 2 (- 1 dBm @ down 10,09 MHz |

TL 1 1.105 MHz 10.05 dém nda T1 L m ndg E]
i) i 815 Mz -10.13 dBm 0 factor Tz 1 0 factor
"

Date 8JUL 2018 1216857

Data, 8JUL 2018 1247:07

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 20.00 dém  Offset 14.00 di = RBW 300 kHz

(=)

RafLavel 20 00 dim  Offset 14.00 di w RBW 300 kHz

o ALt B SWT  18.8us e VBW 1Mz Mode Autd FRT e Att e SWT  1BQus = VBW 1Mz Mode Autd FRT
SGL Count 100/100 SGL Count 100/100
@ 1Pk May @ 1Pk Max
[TEEN] [IETED) 16.11 apmj
L e = #40.2760 SHz
i B N R N AndB 26.00 di| L ndB x 26.00 dp|
it o et bl A L = 0.830000000 MHz i - - W N ey 0730000000 MH:|
] Q lactor 85.2 Q lactor \ 6.4
0 dim— p—f——— 0 déen—————— —— —
L4
10 d - 10

i

40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B36.5 MHz 1001 pis Span 20.0 MHz GF B36.5 MHz 1001 pis Span 20.0 MHz
Marker | Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result
(- 1 ay 16,01 d8m @ down £3 MHz (- 1 15 @ down
TL 1 51 dBm ndg 71 L ndg
i) i -3.81 dam 0 factor Tz 1 0 factor

J J URIRURNLY -

Date 8JUL 2018 121822

i
i

Data 8JUL 2018 121632

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Dafe @ JUL 2018 122148

a
Ref Level 20.00 dém  Offset 14.00 di = RBW 300 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 300 kHz
e At AR SWT  18.0us @ VBW 1MHz  Mode Autd FFT o Att A0 e SWT 189 us e VAW 1Mz Mode Autd FFT
6L Count 100100 SGL Count 190/100
(@7 wa |
mif1] mif1] 16.97 dnm|
2 N — 40,0240 MH:
e P— S nide 26.00 4B e 26.00 dis
i P M s . S T “- 2™ 10270000000 MHz i i il e e 9.810000000 Mz
) lactor \ 823 7 85.9)
| 7 \
<20 gai= > - 20 i —— == ——
a0 der = an \
40 d 40 df
50 dbm—t 50 ditm —
-0 iy 60
CF B44.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type| Ref | Tec | X-valise 1 Y-value | Function | Function Result | Type| Ref | Trc | X-value 1 Y-value | Function | Function Result |
- 7 15,52 dam ndB down z (- 1 B4D.024 MHz 18,52 dam ndB down U.BL MHE
T1 U 10.07 dém nds 1 L m nds 26.00 d8
Tz 1 -10.11 dém 0 factor T2 1 g -3 0 factor
- — =
J ) URRUNRNLY W ) ) URINUNNLY o

Data 8JUL 2018 122158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 14,401 2018 11:07.00

L= (2o}
00 dBm  Offset 16,00 db w RBW 100 khz RafLaval 2000 dim  OFfset 16,00 ob = RBW 100 ks
e SWT S us @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT  37.0us @ VBW 300kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[CED 14,32 anm| [CED 1765 apm)
2 50374900 GHz I 2 50257000 GHz
e 0 dB o e
i AN ; i ) ANrn e,
“ 511,35 J 4 Q lactor \
0 dém— . —_— L 0 diim— —
/ 4 /
10 d 40 d L =
T y l_
20 i 20 der Nl
f APl e - - T
208 30 AU
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.5025 GHz 1001 pis Span 10.0 MHz GF 2.5025 GHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 -2,503749 14.32 dgm @ down 4,595 Mz (- 1 dBm @ down ERE i
T1 1 2,500042 ~11.53 dbm nda 26.00 d8 T1 L m nda
i) i 2504538 GHz -11.95 dam 0 factor 5115 Tz 1 3.45 dam 0 factor
- D -
J J URRUARNLY wo

Data 14 A1 2018 110708

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Raf Level 20.00 dém
fe At 308

Offset 1500 di = RBW 100 kHz
SWT  37.0us @ VBW 300 khz

Mode Auto FFT

Raf Lavel 20 00 dim

Offset 1500 di = RBW 100 kHz

Data 14 JUL 2018 11 1358

e Att 0B SWT  37.0us @ VBW 300kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] [IETED) 17.07 apmj
. 2 43467000 GHz
20 20 = - v
1] = s s 1 A X il ~
d i 2 ~ r =g Tadar " 1061
{ \ /
/ | = \
f—— 0 dém— F——
/ 3 \
i Ly Lt i 3 L
-10 v 10 >
> s
) | - \
40 d 40 d
50 deim—i “50 ditm—t
0 -0
CF 2.505 GHz 1001 pis Span 10.0 MHz GF 2.535 GHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | %-value 1 ¥-valug | Function | Function Result |
(- 1 2 535820 14,09 dgm @ down (- 1 5 7 dBm @ down
T1 1 nda T1 L 3,93 dém nda
i) i 0 factor Tz 1 94 dBm 0 factor
" "
J

Data 14 A1 2018 11 14.08

Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

Ref Level 20.00 dém  Offset 1500 di = RBW 100 khz RafLavel 20 00 dim  Offset 1500 di w RBW 100 kHz
e At AR SWT 3704 @ VBW 300kHz  Mode Autd FFT o Att A0 dE SWT  37.8 us e VBW 300 kH:  Mode Autd FFT
561 count 100/100 SGL Count 190/100
(@7 wa
[ETEY 13.54 dpm| Mmif1]
20 di
b Vs 10 -
O e — —_—
v -0 AL
( X,
— 20 d =
-, Ny s A v ~ e
- 20de =
40 d 40 df
50 dfim—| 50 e —
-0 iy 60
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type| Ref | Tec | X-valie 1 Y-value | Function | Function Result | Type| Ref | Trc | X-value 1 Y-value | Function | Function Result |
- 7 Z.56ATAL GHE 13.54 dem ndB down 4.9 (- 1 2.560158 GHz 12.52 dBm F.o7!
T1 U 2,565032 nds 1 L 5 dim
T2 1 2.560948 GHz 0 factor T2 1 0 factor
i T
J

g

1402015 11 18.24

Data 14 AL2015 11 1634

Sporton International (Shenzhen) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Data 14 JUL 2016 112822

Data 14 A1 2018 112830

et Spectrum =
fof Lovel 20,00 GBm  OFfset 1600 ob = RBW 300 ki RafLaval 20 00 dim  Offset 16,00 db = RBW 300 ki

b At B SWT  18.9uc @ VBW 1MHz  Mode Autd FFT o Att 0 dE SWT  1B.0us @ VBW 1MHz  Mode Autd FFT

SGL Count. 1007100 SGL Count 100/100

(@17 Max (@375 Man

[TEEN] [IETED) 14.08 dapm)

201 d " 26 dB

e o ¥ "B

10 el e 10 - — =t

f

0 dm— e — O . e— f——

B d Y 10 df -

20 der = 20 dér 2 et - -

=0 Wom - a0

40 d 40 d

50 deim—i “50 ditm—t

&0 -0

CF 2.506 GHz 1001 pis Span 20.0 MHzZ GF 2,505 GHz 1001 pis Span 20.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 2 507098 16,81 d8m @ down [EE (- 1 2.50531 14,39 dBm @ down [0 z |

T1 1 2500085 G nda T1 L 2.500105 G m nda 2
i) i 2.609315 GHz 0 factor Tz 1 2509895 GHz 11.15 dam 0 factor
- D -
] | [T

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date 14.JUL 2018 11:30 18

i

Data 14 A1 2018 113025

fof Lovel 20,00 GBm  OFfset 1600 ob = RBW 300 ki RafLaval 2000 dim  OFfset 16,00 ob = RBW 300 ks
b At AR SWT  18.0us @ VBW 1MHz  Mode Autd FFT o Att e SWT  1BQus @ VBW 1Mz Mode Autd FRT
SGL Count. 1007100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] [IETED) 1431 apmj
s — 170 GHz
i ¥ ___ ndB ; L nag MY 26.00 dp|
it A e B VN i AT oy Y 10,010000000 MH:
7 Q factor | \ 253,06}
J \
0 dam—a I L — + 0 —_— b
{ / \
i d I — 4 I
if \ /
} A 20 d = : = —=
=0 -
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.505 GHz 1001 pis Span 20.0 MHzZ GF 2.535 GHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 2 537447 15 59 dam @ down £3 MHz (- 1 2.538077 GHI 14.31 dgm @ down z |
T1 1 2.530025 GHz ~10.11 dbm nda T1 L 2.530045 G ~11.40 dbm nda
i) i 2.639855 GHz -10.30 dBm 0 factor Tz 1 2.540055 GHz -11,72 dam 0 factor
- D -
J J URRUARNLY wo

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

o
Ref Level 20.00 dém  Offset 1500 di = RBW 300 kHz RafLavel 20 00 dim  Offset 1500 di w RBW 300 kHz

fe ALt 0GB SWT 188 us = VBW 1Mz Mode Autd FFT he Att A0dE SWT 189 us e VBW 1Mz Mode Autd FFT

6L Count 100100 SGL Count 190/100

(@7 wa |

mif1] 30 dim)| mif1] 17 dpm

—— ABASBO0 GH2 [ 3
b i 26.00 | o I

i A e ~y 9.830000000 MHz i N " -

T 260.4 7
! f 1
0 8 m——————— ——f— 0 dfm——f————— —_— e
BUE " -0 d ¥
/ \

20 o - = - ——

30 d - o
40 d 40 df

50 dfim—| 50 e —

-0 iy 60

CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 Mz
Marker i Marker

Type | Ref | Trc | X-valiue 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 256458 GHE 15.30 dBm ndB down z (- 1 2 1417 dBm ndB down 10,03 MHz
T1 U 0025 CHz m nds 1 L nds 26.00 d8
T2 1 2.560855 GHz 0 factor T2 1 0 factor
- — =
J ) URRUNRNLY W

¥

140U 2015 113244

Data 14 AL2015 113254

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YHLBLUSS

Page Number
Report Issued Date
Report Version

1 A33 of A102
: Aug. 28, 2018

Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

et tru o
fof Lovel 20,00 dem  Offset 1 b w RBW 300 Kz RafLaval 20 00 dim  Offset 1 b w RBW 300 Kz
b At e SWT < @ VAW 1 MEz  Mode Autd FFT e Att e SWT s @ VBW 1 MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] [IETED) 07 dpm|
20 20 db
Do 14 \
10 \ 18 —
\ v y
P — L el | I Y )| |
B T j&m: 7 T
s 1 o 1 \
\ /
200 da — h — 1 20 der i ;
N =3 — |
<l L ln 30'de (
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 2.5075 GHz 1001 pis Span 400 MHZ GF 2.5075 GHz 1001 pis Span 0.0 MHz
Marker Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result Type | Ret | Tre | X-value 1 | Function | Function Result |
(- 1 2 502 13.42 dBm @ down (- 1 2.513734 6 @ down 14,565 MHz |
T1 1 2,500427 G nda T1 L nda 2
i) i 2.514633 GHz 0 factor Tz 1 0 factor
" "
J

Data 14 UL 2018 113841

Data 14 A1 2018 11365

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 1600 ob = RBW 300 ks RafLaval 2000 dim  OFfset 16,00 ob = RBW 300 ks
b At nde SWT < @ VAW 1 MEz  Mode Autd FFT e Att e SWT s @ VBW 1 MHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[TEEN] [IETED) 17 08 dpmj
. 920 GH:
e ndB d o ndB 00 da|
it i Pt ) o iy | B 1453300000 MH: i i | = i 3 14533000000 MHz
{ G tactor 1740 7 ’ \ 174,39
o dsm—tg—— L | o —— 21— ¢ S
0 da 7 i 0 da -h
{ y i -
10 d 7 ¥ 10 c L
7 v j Y
20 ¢f == 20 der { D
oA ~ v P - A — A
an a0
40 di 40 df
50 deim—i “50 ditm—t
&0 -0
CF 2.505 GHz 1001 pis Span 400 MHZ GF 2.535 GHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 2 540245 14,00 d8m @ down 14,535 Mz (- 1 53052 12.89 @ down i
T1 1 ~12.30 dbm nda T1 L nda
i) i 2 -11,71 dBm 0 factor Tz 1 0 factor
- D -
J J URRUARNLY wo

Date 14, JUL 2016 114840

Data 14 A1 2018 114650

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

a
Ref Level 20.00 dém  Offset 1500 di = RBW 300 kHz RafLavel 20 00 dim  Offset 1500 di w RBW 300 kHz
be At e SWT ps @ VBW 1 MHz  Mode Auth FRT o Att 0B SWT Jus @ VBW 1 ME:  Mode Autd FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
7 divm mif1] W0 dpm]
o 5 W [ 010 GH:
e ,‘ .00 4 e W e 26,00 di
L 14775000000 MH:z - A X s B 14.326000000 MHz
H 1722 e 7 ¥ el 178.4
0 tem—f————— _ —_—
BUE
\
| i N |
i \
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 2.558233 GHz 15,45 dBm ndB down 1 z (- 1 He 12,40 dBm ndB down 14.3:
T1 U 2 -10.42 dam nds 1 L -13.84 dam nds
T2 1 -10.54 dém 0 factor T2 1 0 factor
- — =
J | URRUNRNLY W

g

1400 2015 11.48.04

Data 14 AL2015 114814
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

J

Date 14,401 2018 115802

ot - tri =
Raf Lovel 20.00 cBm  Offset 1600 0B w RBW L Mi RafLaval 20 00 cbm  OFset 16 00 0B w RBW L Mi
o At nde SWT 1ms o VBW 3MHz  Mode Auto Sween e Att e SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count. 1007100 SGL Count 100/100
(@17 viax (@375 Man
[UED B4 anm) [CED 1050 apm)
- v 100 GH i i
" Wmm.»-..ﬂ“au.w--,,w.l—-w-u-ﬂwuhw-u-.\ 2600 dil Y TR I P (VT L e e
J Bur ) 20.390000000 MHs " Y i Y, 2
10 ¥ 1 "
7 Q lactor | 123.0) I Q lactor \
0 i m——]————— kl.“,. S — I 0 dm— R “r
' 1 J i
- . {J - s i ‘1
Il f . i b I
SN iy L Pt K, ol - 2 CETTR YT
ot ‘{ﬁn'lﬁu’" TR U
-0 30 dir
40 d 40 d
50 dem—{ 50 déim—{
-0 -0
CF 2.51 GHz 1001 pis Span 40.0 MHz CF 2.51 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | 1 | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 @ down 2 (- 1 2.517473 0 18 50 dBm @ down z |
T1 1 nda T1 L 249981 G| ~7.41 d8m nda
2 i 0 factor Tz 1 2015 Ghz ~7.77 dém 0 factor
”

i

Data 14 A1 2018 115612

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Data 14 JUL 2018 1208.01

i

Ref Lovel 20,00 dem  Offset 1600 db w RBW | Mz RafLaval 20 00 dim  Offset 15,00 06 = RBW | MAs
o At nde SWT im: o VBW IMHz  Mode Auto Sweep e Att e SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED .67 dnm) ™M)
" ||I 220 GHz — Ml
E 2 "
Ittt Aachf b ittt LA B A, .00 dE) R T )
o Bur %, 20, 500000000 MH:| o il ki ko ’1"",% i ! 20420000000 MHz
10 Y 18 g Y
Q lactor \ 124.4 i Q lactor \ 124.4
\ / \
0 dsm—f————— —_— \tv-—- 0 dém———————— —-—r——--i -
|
ERpes W ik i \
e 1 .:\.wmwr,ln.‘.s.\ku,‘ [ ulm"' 4 it
(O L Lk Y Wil il | B Al s
Bt et dly
a0 -0
40 di 40 df
50 diim—{ “50 ditm—t
-0 -0
CF 2.505 GHz 1001 pis Span 40.0 MHz GF 2.535 GHz 1001 pis Span 40.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result
(- 1 2.543432 GHI 18,87 dBm @ down 2 (- 1 2.53a7) @ down
T1 1 5 dbm nda T1 L nda
i) i -4.82 dam 0 factor Tz 1 0 factor
"

Data 14 A1 2018 120811

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

g

14401 2015 120525

Ref Lovel 20,00 dem  Offset 1600 db w RBW | Mz RafLaval 20 00 dim  Offset 15,00 06 = RBW | MAs
e At idE SWT im: e VBW IMHz  Mode Auto Sweep o ALt e SWT 1ms o VBW IMHz  Mode Auto Sweep
561 count 100/100 SGL Count 105,100
(@157 W |
0 mif1] mif1] 35 anm}
20 - 20 di 11 5591210 GHz
= "} 5 n by G v 26.00 d)
S S ISR RS —— e WAt e s .0
p i, ettt i, 20.380000000 MHz
19 4 ! an -
Q factor Ny 126 0| T Q factor 1250}
! \
0 dm— i _— — 0 dém— Tl —_—
i ! it 4
Y L " " Y ¥
U T L (T e P Hop et i
Ll bINA A W %W' W I il Lﬁrﬂwﬁ‘nl‘"mllrmwﬁ
g
30 der 30 effe
40 d 40 df
-50 diim—{ 50 ditm—{
-6 B 60
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker I Marker ]
Type | Ref | Trc | x-valie 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 : 19.39 dam ndB down (- 1 2.550121 GHz 17.35 dBm ndB down 20,36 MHz
T1 U -7.51 dgm nds 1 L -8.96 dgm nds 26,00 d8
T2 1 0 factor T2 1 = 0 factor 3
- — =
J URRUNRNLY W J URINUNNLY o

Data 14 AL 2015 120535

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YHLBLUSS

1 A35 of A102
: Aug. 28, 2018
. Rev. 02

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.09 1.1 2.73 2.72 4.48 4.48 9.01 9.05 | 13.46 | 13.46 | 18.54 | 18.42
Middle CH 1.09 1.09 2.73 2.73 4.48 451 9.03 9.07 | 13.43 | 13.46 | 18.34 | 18.66
Highest CH 1.09 1.08 2.73 2.75 4.5 4.5 9.03 9.03 | 1343 | 13.46 | 18.38 | 18.38
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.78 2.72 4.5 4.5 9.07 8.99 - - - -
Middle CH 1.1 1.1 2.73 2.72 4.52 4.49 9.03 8.97 - - - -
Highest CH 1.1 1.09 2.74 2.77 4.52 4.49 9.07 9.01 - - - -
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.5 4.47 9.13 8.93 | 1343 | 13.49 | 18.38 | 18.38
Middle CH - - - - 4.48 4.48 9.07 9.07 13.4 | 13.46 | 185 | 18.46
Highest CH - - - - 4.5 4.48 9.07 9.01 | 13.49 | 1349 | 18.38 | 18.5
Sporton International (Shenzhen) Inc. Page Number : A36 of A102
TEL : +86-755-8637-9589 Report Issued Date : Aug. 28, 2018

FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862706B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Ref Level 30,00 dbm  OFfsel 14.50 48 w RBW 30 [Hz Ref Lavel 30,00 dbm  OFfset 14.50 06 w RBW 30 0z
S S0dB SWT 532U = VBW 100LH:  Mode Aut o At F0dB SWT 5324 e VBW L00LH:  Mode Auto FET
SGL Count 1007100 SG6L Count 1007100
@17k May [@ 1Pk May
6 ey 20 dar
hely | 10900000 oy 1
i o -] .
10 dam & L M 10 dam E:
o ‘f - o !
\ 7l \
\ (1 A
10 d —— ‘I 10 dam -
20 dii—t - 20 == — =
(x —y S i 7 VRS
204 20 d -
-0 -0
50 df <50 de
60 dim— <60 dim—
CF 1.7107 GH2 1001 pts Span 2.8 MHz CF 1.7107 GH2 1001 prs Span 2.8 MHz
Marker | Marker |
Type| Ref | Tre | ¥-valug | Function | Function Result | Type.| Ref | Trc | X-valug | ¥-value | Function | Function Result |
M1 | - 1631 dBm | M1 | S 0944 GHz 14.14 dBm |
TL [ 7.34 gBm Oce Bw 1030508081 MHz || Tl | IS Occ Bw 1.102057502 MHz ||
12 % 825 dém | T2 % 7 | B |

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

=]

Ref Level 30,00 dbm  Offset 14.50 40 = RBW 30 07 Raf Lavel 30,00 GBm  OFsat 15.50 0F w RBW 30 (Hz
o AL d0dE SWT  53.2us w VBW 100KHz  Mode Auto FFT o A SUdE SWT  532uc VAW 100 LH:  Mode Auto FET
Count 100/100 SG6L Count 1007100
(@ 17 My @17k Max
Ml 15,41 uBm)| M1l 14.90 dBm|
1.7 iH7|
e f 3 2
i | v Oee By 1093706294 MHz 0 i
10 dam o i - 10 dar S z
|
] 1 T o )
{ \ \
10 = 4 10 b
= i~ 20 g - =
= 7 = o
Ak
40 d -0
=0 d 1 50
~60 dim— B0 dim—
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Type | Ref | Tre | X-valug | Y-value | Function Function Result | Type | Ref | Trc| X-valug | Y-value | Function Function Rasult |
ML | 15.41 dBm | M1 T 14.90 GBm_ |
T [ .06 0Bm 0cs Bw 1,093706294 MHz || T1 Fu| 7.14.0Bm Occ Bw 1.093708254 MHz ||
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Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

dim  Offset 1+.50 A0 = RBW 30 7 RetLavel 30,00 dbm  Offset 1+.50 06 w RBW 0 7
OdB SWT 53245 VBW L00kHz  Mode Auto FFT J0dR SWT  53.2us e VBW L00kHz  Mode Auto FET
Count 1007100 GL Count 10g/100
@ 1Pk May [@ 1Pk Max
Ml ‘
o = 1
[y 10909090 ey Y L0
1 pine s s AT — 2
10 diim LL 10 darn !f
0 . ‘ 0 - ,
10d - 10d -
— \ \

R e 20 . b -
30 o e - el — -
40 40
=ad 1 -0 dar +
-5 fAm— -60 dim—
OF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7543 GHz 1001 prs Span 2.8 MHz
Marker | Markar |
Type| Ref | Tre | Function | Function Result | Type.| Ref | Trc | ¥-value | Function | Function Result |
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=amanas. FCC RF Test Report Report No. : FG862706B

LTE Band 4
Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM
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Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM
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Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Ref Level 00 dam  Offset 14.50 di = RBW 100 kHz RefLevel 30,00 dam  Offset 14.50 0B » RBW 100 kHz
o At dnde SWT 18 U w VBW 300 kHz  Mode Auto FET b At ode SWT 18 s w VBW 300 bHz  Mode Auto FFT
S6L Count 1087100 SGL Count 1007100
[@irk Max [@ 17k Max
1704 apm Mg 16.15 dbm|
20 dam 20 darn ,
B, e 2 2 - i L.
10 dam - = 10 dém
o + 0
/ \ ! \
4 Y i
1o d =4 10 >
e e = 20,0pm — -
30 df 304
0 -0
501 d 50 o
601 dRm— 80 dm—
CF 1.7535 GHZ 1001 prs Span 6.0 MHz GF 1.7535 GHZ 1001 pts Span 6.0 MHz
marker ] marker ]
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LTE Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Middle Channel / 5MHz / QPSK
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Type| Ref | Tre | | Function | Function Result | Type | Ref | Trc | Y-walue | Function Function Besult |
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Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Type | Ref | Tre | Y-value | Function Function Result I Type.| Ref | Trc | Y-walue | Function | Function Result I
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Type | Retf | Tre | X-value | Y-yalue | Funetion Function Result | Type:| Ref | Tre| X-valug | ¥-value | Function | Function Result |
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T2 % 10.37 dBm | T2: % 9.25 dam |

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM
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Type| Ref | Tre | X-valug | ¥-valug | Function | Function Result | Type.| Ref | Trc | X-valug | ¥-valug | Function | Function Result |
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